Instruction Manual
HUREHEAS

HIV I 4%
For gasoline engine

FREVH Euolution
or s SSZV i fOrGT15HZ

FL1rPIihiYz—=32 OP SWM S52- VH—7—4 » N GT15HZ/A

W AATRTICHTORAEEREE T, K< BFTMAICEY,

IE LLEHBEVCESV, 8IS, NMMEILIZRDBHEIICD
BFALEEIW] F, BIAFTRORITANCD T HERH

< f: é Uy,

B COFBAER. KUICHEFTICREL T EZEL,

XHRABRDED, FERSHAREERT2HEPHIVET,

M Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"1.Read before assembly" section before assembly and
operating the unit.

B Keep this instruction manual in a handy, safe place.

X In order to make improvements to this product,
specifications may be altered without prior notice.

| BIZE & Sold separately |

WxA>TL—F (L=680~7203t5)
WI>y /NIKEEGT15HZ
W~ 75— D /NIKEE/NT—T—X N1 T GT15HZ
B7ORty b IAYRRER, 40 —FK+F74—HY—K S4-Jva10
HMMain blade (L=680-720)
MEngine: O.S. ENGINES GT15HZ
HEMuffler: 0.S. ENGINES POWERBOOST PIPE for GT15HZ
M Transmitter set: Transmitter for a helicopter,
4 servos + rudder servo and rudder gyro

FEHET SPEC
O:2HEE Overall weight: 4,700g
eI Engine: 90 size AV

Gasoline engine

@4 1 >0O—%—%& Main rotor diameter: 1,528~1,608mm
(L=680~720M124) (L=680-720)

@xit Gear ratio: 8.63:1:4.77
S———
208mm| ¢ = -
7,528\
’608m
442mm

1,375mm

HIRO3O LIMMNED ©2012
MADE IN JAPAN



H /4
Table of Contents

LA 23RO B NS T BHEA C 72 EVY s 1
A TVOREHHEY A ZDRI e 8
XY PUHMCEE LR DO e 9

20 FLILH vttt 11
3. IS /X P 12D TC e 48
IR U AR e 49

1. Read before assembly .........cocoveererieiniinienininieeineneeeeee e 1

- Screws and MEASUTEMENES .....cc.eeuveruereeeienrieieienenieeee e ereseeeeenees 8

- Necessary items not included in this Kit .......c..cceceriviienencnncnennne 9
2. ASSEMDIY ..ot 11
3. REPAIL PAtS ...ooviiiiiiiiicicccc et 48
Parts Tist ......coooviiiiiiiic e 49

~|

1. 21585 2aTICHHAT BRTAHC ZE L
Read before assembly

AL ZIRDBIAICKRLDEHICDT
BFYULEEY,

For safety reasons, observe the following
precautions before assembly.

COMR, euR—#EEBHE EIFWEZE HYoLH)TEN
9,

BEIZBH W22 72012, RATHTIC
L BFAL TS0,

AT L ORI, KEORES . RITHTER &% T4 THED 9
ZIELL, BEITN— LRI — %—J‘O“Cﬁ‘eﬂ<ﬁ§él73‘o@ﬁ‘/‘b‘
f: Lij_o

[2 v BNE s 7 FIVHHEE] OEFIZD

COPRFWEFE L REE T

WT

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbols and signal words

EEXOHESICFERDO [V RNV ESZ7FVAE] oFk+3iB L The meaning of symbols and signal words at the head of cautionary
F 3“0 notes are as explained below. Even comments marked with
%5 0 EE IS L 2HIET D RIS L - TR RS A CAUTION| may result in serious harm depending on the
RN CUTRETEDS S 1) £ 3, circumstances.
4 N\ - . . N\
W kA L7k 510, BRSO EAL Mishandling due to failure to follow
A%% oo ,iﬁﬁ ¢ T ]fﬁjj;w " @1}7]# K AWARN|NG these instructions may result in severe
i ° injury or death.
B . - - . Mishandling due to failure to follow
sy | RO ZCHUERE L7z 12, RIS X o TIEEKRE
T= . e e these instructions may result in serious
BER | 0 s o, A\ CAUTION these y
® ;I_T:;l_c FEFHZAT DR NWT LS 0, ) \® FORBIDDEN | Do not attempt under any circumstances.

(%) | BROMA., BlE, AT v AT A2 EER JER, (NOTE) : Implies important information regarding this productis

assembly, operation, or maintenance.

1AV ARCHAEL BLFAT, BBLFOMERUHTTNEAZ ™ 1. Before assembly, read the instruction manual thoroughly familiarizing
L T BRI A TLZE N, yourself with the unitis structure and assembly procedures.

2. M. AETIC, EmOR - NAEZ BHEND {7783\, Ny 7B 0% 2. Before assembly, check the quantity of parts and their descriptions.
1. BB OSSHE, SEREIC oW CIEB LR T, E*ﬁ[sgﬂua)f,a After the packaging has been opened, parts cannot be exchanged or
ANED B> 12561203 BFHTTH, EHE S — FIZHGEE O/ returned. In the event of any missing or defective parts, have the
L 560w, b R—HASH - BESRT T, LKL L Wﬁ% BHEE D store from where you purchased the product stamp your useris card

BT ES0,

and send it with the name and description of the part(s) to Hirobois
Sales Department.




ERERI Y OBRBEORL2IIOVT

For the safe operation of radio controlled engines

A\ =5  WARNING

T2 IREYDRETIC

Before starting the engine

CTREZRIRY . RATH IR L TL28 0,

OO, TR, L E, #HE, UL, FEWSEORY 2 RITE, S
WV T L7280,

. ORI A B L TLZE W,

@A, MoL &, RUOKBIIRITSE VTS0,

O I\ DL VG CIERITSE RV T L E W,

@ 5. R, BB EOE L TRITER LW T L S0,

@ EiE, B, B LEOE L TERITSELZNTLZ S,

@ [7 U AP B O MR ANSE ISV A RHIRAT S VT {72
S\,

CROE D BN, FRALIRI T CERIT S L NTL SN,

& it

& HIEH O N,

@ N TV, XD, Bo TV 5,

@ EYOEE ZOMOMEBTIER RIRMERTE R VA,

@ NLEBEDOTR MADEM EZMY 23546, 50 Loz B <
HoTVDBADPLLEEIEELZIT TR LD TSV,

CEBLUTHERALZNTLE S Y,

@ FREEICH S 2 VEER I LY LR WnT S,

@ HHEFAITRIN T 21T, LFZFOFPHTHT L TL 28w,

@ 2R B I L 2 W T &,

L BBALLIRETIILDTLEE W,

QEFTT, EXFRUVEEMLTLEE Y,

@ EL°, WIBI->#R DR T VLD, FIZ2FHVTL &0,

O EVEIL FETOESIH LI TS,

@ ETREDO, LTHMAEER LTSN,

@ SRS HASIE, BB L TREL LTS,

L RIAN=RL Y FEOTHIZRA L TL &,

@ LEBT B RCHLT U S IR W THESIL L Th 5

CEERMEREL TSV,
. BEOERE LTS,

@ HENETIC, SEBAICIEEA 2 VAT AR L. EFEICEET 5
M FICPTEORREE T L0 HERR L T2 S v,

@ TERRSOMETE, ROFWORIV b, F v b ORFIREE, ¥
EOTEME BUAHIREE . Z O MARAT ISR 4 RI2T & TORHTIc R
TR WPHERRL TL 28,

@ RO BHET (BB TAPHERL TSNy,

@& B85 L7280, 2 O AR EIL, SO RICHE 5 T
BV, BIHEICHREN TR WAL, BE EITHGEE,
Fide O R—(MEERART Y V=T ) v S — AT E
T2 o TLIZE W,

@ EHEFTC, LT RIMD L THD B ATV WA, FEEEB~ DR
CGFAN 7)) R), 2% - ZERENY 7)) = FRFICHEBEINT
WEPEFERLTLEE W,

L AEERR AR LTS v,

@ KFE, FeaoR—h a7 ICiBEnTw s, fMIESEEL
HDOBDEMHL 2V TL ZEV R IT P ORRE & % 5780
BhHhFT,

LIV Y ERERWT, BEBOBIEH AT L TL 8w,

@ LUV VBB S DN, FEHOBIERLEEHE LTSV,

QAT IBETLECRIY Y VAR S VTSN,

@ MO X ICRELALNIBED LY IV R IEE X WTL
AR

. Clear as much debris from the airfield as possible.

@ Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

. Consider the circumstances of the surrounding area.

@ Do not fly in strong winds, rain, or at night.

@ Do not fly in a crowded area.

@ Do not fly near homes, schools, or hospitals.
@ Do not fly near roads, railways, or power lines.

@ Do not fly near another radio controlled unit that uses the same frequency.

. This unit must not be operated by:

4 Children.

@ Pregnant women.

@ Tired, sick, or inebriated individuals.

@ Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed only after

having received safety instructions from someone familiar with the model.

. Do not use the unit improperly.

@ Do not perform any remodeling or configuration unsuitable for the unit’s
functions.

@ Make sure to use within the range of the limitations indicated for the unit.

@ Do not use for aerial photography or crop dusting.

Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

4 Do not wear jewelry or objects that may get easily entangled.

¢ Long hair should be bound to shoulder length.

& Wear shoes for solid footing.

& Wear gloves should it become necessary to touch hot components.

. Put away screwdrivers, wrenches, or other tools.

¢ Before starting the engine, check that any tools used in the assembly, installation,

or maintenance of the unit have been put away.

. Inspect each part.

¢ Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

& Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

¢ Check that the power supply voltage (charge of the batteries) in the remote control
is sufficient.

@ The exchange or repair of damaged parts should be performed according to the
instruction manual. In the event that the desired operation is not indicated in the
manual, ask for repair service at the store from where you purchased the product
or at the engineering services section of Hirobo’s Sales Department.

@ Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the

transmitter and receiver batteries are properly charged.

. Use genuine parts.

@ To reduce the risk of accidents and injuries, do not use parts other than those

shown in this instruction manual or in Hirobo catalogs.

. With the engine off, practice how to operate each part.

& Before starting the engine, practice how to operate each part.
4 Do not start the engine before having acquired sufficient handling skill.
@ Do not start the engine in the event that any abnormalities are noticed in the

movement of the mechanisms.




==

A TS

WARNING

BREHZ DWW T

Fuel

LLAV) YT yDEE, TV 225128 L2 A o vy T v
FTANVIDEIEGTRESEZVDE, LIHHLTLZE W,
2. BB RIS AL IR, BTV EEIESET, T
MBI 5 TL &N,
3. KADME L TR, MBI L 2T S v, FFiZyNa
ZRNEDE DIEEIIAT LB NWT LS v,

O HEHIZIZE VI ITHH L. SENZZRELTHEN- T

7B,

® HEOHEA, IR ATEETTOT, LTENTHIR- TL
72& W

0“%@A¢ BIFEALZWTL SV, BROBNAYDH Y $T,
4. BEHIRHER T, SRAZVEHICAB EHETT,

OH HigaEE - HA I, e s, BIRT 25 E8% Lok

CIZEMOZE R )1 TL 28w,

5%m%m\%m%%#%hﬂiﬁﬂf‘lyvy%ﬁﬁtf<ﬁ
S,
6. BEHIF Y v TR Lonbh L, HE
BLTLES Y,

WwAT

8T D@ T IS REAT I R

1. If the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle
engine oil and gasoline.
2. Stop the engine and let it cool down sufficiently before refueling.
3. Do not refuel near a naked flame and especially not while smoking.
& Refuel in a way as to prevent spilling and make sure to wipe up any
spilled fuel.
& Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.
& To reduce the risk of explosions, do not incinerate empty fuel cans.
4. TItis harmful to drink the fuel or get it in the eyes.
& In the event of an accident, induce vomiting or thoroughly wash out the
eyes and see a doctor immediately.
5. After refueling, start the engine at a distance of 3m or more away from
where the refueling took place.
6. Fasten the fuel can cap tightly and keep it in a cool, dark place out of the
reach of children.

RATHIE

While in flight

L B LB THRHME L 2 WT L E 8,
@ EILAZY, FEDIAATZY L2 BBTHEME L 2T 23w,
@ EHRHIE, VR TVOTRETICTHEELTLES W,
2. ROEEE, TV v a B SR TLIEE N,
@ BIAOTEL LU, REROFELITR) L&,
® FEMB LM T 5 L &,
@ BIROFFHE, o721, REHT PR
& TOMfERATEEINS & &,
3LVVUVERIREIT AL EIX, ko2 ki
& BRI, 8. BEWS BT
L&V,
@ Lonh) EREREREREEITRFFL T LS,
® EEHOATY MVOAT A v INERY, TV r0F YT
Ly —BED, RAT—OMET A F) Y Z7IREICHLZ L%
ﬁ ILTL &,
4. FEROBNDD ) 3O THFERFICFRWE ANBNTLEE 0w,
5ﬁﬂi@tbt7+—%¢ofkﬂb&<kéw
€ —EICERE ORGP, ML CRIEBOEBREEZ, EHFICLY
HW o4, BbaFigoBEREL ) TTOT, @YK
A X HICLTLZE v,
@ EELTWD EEIX, BT EEIC
O ANDHBEIZHoFATE L TLEE W,
FHi BRI D) T,
6. LYY VIREIZITD L I VEIRERIZ, v 7T Ry Y VAR
BEERICZ > TBY £, KGN IEDOZDY 77—V 0|
e VX I L TLZE W,

PRI EREELIE &,

FELTLZE Y,
MR LT OMHE L T

WP NTLIEE W,
P72 AT (X D2

1. Do not operate in an awkward posture.
4 Do not operate seated or lying down.
@ Because slopes are slippery, exercise caution so as to not loose your
footing.
2. Stop the engine in the following situations:
& When adjusting the unit’s body or the transmitter.
& When replacing accessories or parts.
& When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.
& Whenever some kind of danger is anticipated.
3. Exercise the following precautions when starting the engine.
@ Check that there are no people, animals, or obstructions in the surrounding
area.
¢ Hold the unit securely.
4 Check that the position of the transmitter’s throttle stick and the engine
carburetor are at their lowest positions (idling).
4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
5. Enjoy the flight while observing safety rules and manners.
¢ Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.
& When operating, do not get too close to the unit.
¢ Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.
6. The engine and muffler become very hot after starting the engine and remain
hot immediately after shutdown. To prevent burns, do not touch the engine
or muftler.




A =5 WARNING

MRITRIT

After a flight

LEBREO BT LTS,

@ T KO EMEIT RV, AV DOWDHRRLEEN D IUTLT
Wi LTS,

@il LIh, KESEIET CIRER - T2 &,

¢ EBMBEETLISEAICIBEY 7, Ty T LY —HNOBE %
FTRTIFERP - TLZE W,

@ ERE R OSCH UL, FHTF IS TS,

2. EHLALREL TS,

@ IR LIGHT, IROTORMPHEVE ZAIEEL TSV,
3.M58E, BE FEUTOBGEE, $-3voXR—#RAat errn
=T FGARXN IS — AT F Y ARICBH LA L 280,
@ BHOHEO VW HRHEHLEEZFF> T Wi IEHET5 &
FARMREE I L 2 W2 TR, FHIRPREROFKE LY

9,

@ BH, HEETLLE XL, TV VEELL T 5 TL SN,
@, BEETTYSH 5 AI0E, BELTOLHEE LTSy,
oW, Bhahid. FREOMIERM LTI L TL & v,
@ KRR AR OIM LR & L, RROMREEZ BT E %<

BRBLGENDHY EFTOTIT bR T IZEE N,
@ RERCHBEIEL, WEOHEEL, HEPERE 2o, Bk
ZLoMmh ERIEL TS,

HFCDWT
FATICES L. BRI EKZE 2 2T 2w ) IS H ISR odH 5~ 7
T—(HF AL )2 TEEL TLZE N,

1. Conduct a thorough inspection.
¢ Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.
& Wipe away any oil, dirt, or water.
@ If storing for an extended period of time, completely remove the fuel
from the tank and carburetor.
& Lubricate or replace parts according to the instruction manual.
2. Store the unit properly.
¢ Store in a dry place out of the reach of children.
3. Repairs are provided at the store where you purchased the product or at the
maintenance service section of Hirobo Model Enterprise Company.
¢ Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.
& Turn off the engine before performing any repairs or adjustments.
& Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.
@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.
& When storing or transporting the unit, secure it firmly so as to prevent

fuel loss, damage, or injury.

Noise
When flying the unit be sure have the muffler (silencer) attached in order to

avoid disturbing people in the surrounding area.




ERIRWANY AT 2 —%RE2I(C
BERWNEELEHIC

For safe handling of the radio controlled helicopter

Folo, EERARRE T O D U Y LTIl oS IE E RN FE L2AS,
AN AT —DOE, EHITRICERBEFRRIEZ o TL I,

In addition to the standard precautions previously mentioned regarding radio
controlled engines, please observe also the following precautionary items which

are specific to helicopters.

FHEOB A, FATHN IR LW RS EH T o T E 3, B
HER/C)NY) T T F — /NI TFRICRITEE L 2 L5 TE 9%
LERINZEFEREMOSEDLYIDH) THA, T—, ARHL L
RO IUE, RIFABRHIEICO %), S RAaEKEE 52 7,
AT ORI RHEE D FLER N SN GEEFH Y TTOT, 47
TV ARBRITIMALTL 728 v, FELCIEARBEEZBEVERDIZR -
TEIRFEIENBREEE (72 & v,
FATOFIRRFEHFAE LZREICIE, L3 A% LT3, RITH
12y A VT L— FCHII & 72727234, MLIEEI VLD T,
BEIHH R B ANREL TWEI DY T, 20T T
TRIFLTCWABE, ALY TL— FOBENKEL Y, F51200~
2000[E i D EEEEEE L TWA XA YT L— FONELH»S 7T Ak
PROH LD, A4 YTV =BT L= AV T—=noikid7zh§
BRFMICED £F,

BLTLED LWIREDSFE LS, 3 CI2Ebm
B LSRR 2 LT < f_ S,

% LTLEE N,

For real aircraft, strict pre-flight inspections are mandatory. The radio controlled
helicopter when in flight is essentially no different from a real aircraft even
though it is small and can be flown easily. It may be a great nuisance to others
and, should it strike a person or vehicle, may cause severe injury or damage.
The operator of a radio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the main blades should strike the ground during flight, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size
and cause severe accidents such as the weight flying off from the main blade’s
interior or the main blade itself, which spins at a speed of 1200~2000 rpm,
may fly off from the blade holder.

If in doubt about the condition of any part, replace it immediately using only

genuine parts.

774 FETDIBERR

Pre-flight inspection

1 A LEOHIE, FETE L H2HRE L Ui
v, MEEIEIEE IR T,

2. HEBOF v MBI MDD I, BLEN R CPRER L TL 7280,

3. r—=youy KRy RV FIZH TR0 5 AN R \VDFERR
LTL7ZE,

4. TV POENL M @é&#&wﬁ%;tf<téw

5. 4y7v~b CERBHEN VD, T L= PRS- JEBIX

WCHEFEL TL 28w,

6. )<4/7I/~l\0>'7l4 MEZ4|
7ZE

7. EEE, ZEE AY -5~ TITe—MHONY T K&
a2 L T2 & v,

8. PREL R OTRE DIRREZFEFE L TL 28\, BREF = — 7o il
BYRTANI—DHIEY, X, FFIl < % o 72 BREEE LG E)
PEDENED ) TR L, FRATFROZ D IR0 5 BRI
ODuRDVLGENHY T,

9. Yu—TFI VDIREZHEL TL 230, BICEL o TT 7
u#%ﬁﬁﬁmu#bfi&< FRATH O > T g1k & Y.
OB DGEDTDH Y T7,

m.%&®F<ﬁ%zﬁELT<#éw

1. ZTOF—RP AL =X ZHETLPMEL TLE S0V,
R L) BREWEIFBAREOREK & 2 0 . 7 WANAERTT,

12 Vv A IFIEL KEBIT 2 2138 LT 728w, FRICHIEIIREE1C
BOTIREMEF M ZHER L TL 280,

13. 7= V7 L= FEBHOY A IV XV DT v 3

FEREL TL 28wy,

AR OB T OFE T % T2

TRIFTLE

WCHEE SN TWD 2R L TKL

ARETE

3 24 2

1 LTLEE W,

>

1. Beginners should have safety and technical guidance from an experienced

individual. Teaching yourself is extremely dangerous.

2. Check that there are no missing or loose nuts or bolts.

3. Check that there is no rattle or loosening in the linkage rods or rod ends.

4. Check that there are no loose bolts in the engine mount.

5. Carefully check that the main blades are not damaged or cracked, especially
in the vicinity of the blade holder.

6. Check that the main blade weight is safely fastened.

7. Check that the batteries for the transmitter, receiver, starter, and the plug
heat are sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also cause it to stall mid-flight resulting in crashes.

9. Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may also cause it to stall mid-flight resulting in
crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

13. Make sure that the tension of the timing belt for the tail blade drive is
appropriate.

14. Check that each part of the unit’s body is sufficiently lubricated.




771 DR LT

In-flight safety check

1.

lyyy%#@¢5té JBIZN 7250, BEAENED
Y OBHRVARERL TSV,

JEBRICFE CEEBOMHAERN NV & EHRL T, REER 2
BHONEFIZAAL v FE2 AN, EEEOAT Y VAT 4 v 7 K
)L ZZ Y VIBBOMNEICEY FLTLEE W, TDLE
EEHICL T, TAFVTy 7 /A0y Mk —=)V R/7F 4
NE—=FEDAAL v FMNEICLDF YT LY —DHENSL YV ¥
IR E ISV R WA DH ) FTOT, LTREIMEICE L TL
723\,

LUV VIRENCIE, ST E =S =AY FE Lo, b hfinL v

JICFTH IR TLEE W,

IV I VIEEIRIE, TV VRO T T —EERICR ) 50T,

KBITEBE L TL S,

““%iumémuzfﬁ—mﬁ%i LT VIRENE B L U

BefitE £ 0 15SmPL EEEN - T CAT 2 » TL 728 v, F 72, A
DIRWLE T4 L. RATHNIMO AREBRY ., REWH 2w

MHERE L TLEE W,

CBEDSFL T ENDEFIC, VT v X S(E AL T L— FO#

BB A T TRV, NIy F U TEERTLHE T,
B 5 SmBAN IS DA R T {728y,

AT R ARE . L BT LI, ISR

IV e E R EERL T30,

EE 2 RAT R MR L AR, FHIRREROBRER ) TTOT,

V=Rt —%F), BEICETEZ Lo TBELALZE N,

1. Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

2. Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure to return them to
their start-up positions.

3. When starting the engine, make sure to hold the rotor head firmly by hand
S0 as to not let it rotate.

4. Because the engine and muffler become hot immediately after the engine
is started, exercise caution so as to prevent burns.

5. When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

6. Just before take off, adjust the tracking (each main blade’s track). Even
when checking the tracking, do not get nearer than 5 meters from the unit.

7. In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.

8. Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the unit
safely and responsibly.

771 FEODRERIR

After-flight safety inspection

AT D o726 TR KIOFMEIT o TLEE WV, FTD

W5 ARBENHIL, LTHIEL T 2ZE 0w, KEICH LM
HHIE, L TLZE W,

1. Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.
2. Wipe away any oil or dirt.

D=7 =~y FRMEE L2 VWL I Lonh) M3 2T, 17
o TLEE W, T2, HERAF A TFEE L TLE S,

2. ENEEZ ENVICRER > TS0, 3. If the unit will not be flown for a long period of time, empty the fuel from
3. ERFBAAMRIT 2 WA, BBy v 7 RUF Y 7L ¥ — the tank and carburetor.
PO ZIREA > TLFZE W,
REGT Storage area
EHAXDH 72550, BIRICR AEFTEMNE)IHE L& \WT 1. Do not store in an area exposed to direct sunlight or where temperatures
< 72 &\, may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.
PFEBELO L VWHBTHRE L TSV, 2. Do not store the unit with fuel in its tank.
2. FUTITBRIEMBLEIANY 3T = RE LW T LS,
A F CAUTION
1. Y ki, BTFEEKEo ATy VLMY A AT — DT 1. After starting the engine, check if the engine stalls when the transmitter’s
BCLy Y MEDTT 525 B L T2 & W, throttle trim is at its lowest position.
2. TV VDA —Y OREET A KY) IHRIiTR ) BA . 2. When adjusting the engine’s low throttle speed while idling, be sure to

hold down the rotor head firmly so as to prevent it from rotating. Be

careful of exhaust fumes.




CDEBAEDR A

How to use this instruction manual

HAATDER

1. M ZRETICHIIEZ BHAT, BB L ZOMER UMY FIHY
HFEL THAOMILICA->TLEE W, IELWHILZTbRwvE,
REDOVREF IR TE R L R BIEN YD T L, REBKBRTY,

2. ML THHENS, HROK - WEEBEIO 728w, 8y 7 HE
DI, RO, EREZOVWTRIEL2rR T T, F—EM
DOARJE - BREFD o 7285120, BFETTH, Hmk L NE %
LR —BAEHET NIV I =TT A H 8= —F T
A=A

O <ok OO~ =7 HH2HEHE, ATy 7HIRMHALTLES

Vi,

@ MHEOLEMEBEIZ LT, MNIHOBEF = v 7 #4575 T L
ébxo

Pre-assembly precautions

1. Before assembly, read the instruction manual thoroughly and familiarize
yourself with the unit’s structure and assembly procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

2. Before assembly, check the quantity of parts and their descriptions. After
the packaging has been opened, parts cannot be exchanged or returned.

If you find any parts missing or being defective, please inform the Hirobo
Model Enterprise Company of the name of the parts and the description of
the problem.

(@ Apply thread locking agent at each location indicated with .

(2 In the instruction manual, refer to the column on the left-hand side to check
the type and quantity of small parts.

12 ATy a7l — MEROMIL
Swash Plate Assembly
(© [um )
M2XECS wevveervervemeenvenvensennns 4 .
s EX@5K — Vi ff M2X6CS
YRy MRV ME) EX@5 ball with stand
CD Eﬂ Pivot bolt (E) gD
EX @5 = IWE] covevennnnns 4 2V
EX ¢5 ball with stand M2X6CS Q
ST A
(m Radius pin
|5 NI N7 ) P N =) S 3 -~ V%
Pivot bolt (E) EXg5K — V&1t
EX@5 ball with stan
O m Q
? : —
TG T ALY s 1 S o .
Radius pin & / > ¥Ry MRV ME)
J ;@i\\ Q} Pivot bolt (E)
Ve O
M2X6CS E——
YKy FEL NE) EXg5 ball with stand &
Pivot bolt (E) Q M2X6CS
ATy a7 b— MNRIR TR %
@ Swash plate assembly (Pre-assembled into our factory)
IEREDERT. BTR. HRAK
Part name, full-scale illustration, and quantity.

A

I

=3
=

A\ WARNING

it L AT N=VEEPRFEENTVRFENEVET
B, BHTREREMPHAMDOER T T EEA,
EOR—MERUADCHERAPSERBSOREICLRELLET
NTORFICDEE L THHTRERZEVPRET,

. BEMER AN FAOSNE BW) TR58PHIETD
T, HB5PULHITHESEEL,

We do not guarantee the safety or the durability of any kind of
optional parts or other accessories manufactured by third parties.
We assume no responsibility for any damage caused by using
non-genuine products or by the remodeling of our products.
Please note that we may refuse to repair or to join an event when
non-genuine products or remodeling are involved.




XV DEEEVAIZIDRS

How to read part types and sizes

RFEWEOLHIZEH L TV EEFIE. KOKEICR > TwET,
@ HfilZI) A—FILTT,

The symbols shown in this instruction manual are shown as below:

® The unit of measurement is the millimeter.

FANEE X

ty X7 1— o5K — b
Pan-head screw @ _f Set screw o5 ball
= )
E 12mm _ tamm @
= o 5mm
M3X12PH M3X4SS smm o5% —
3mm o5 ball
Xvv TR a1— BftEX * BRI 3mm
Cap screw ' Shoulder screw @ Bushing
N
g 8mm - 4.5mm %j?mm
= _ | n =~
= M2X4.5E% 1+ A—kz 55 —3XEXT L
M3X8CS 3mm M2X4.5 mm Collar 3XBX7 6mm
shoulder screw ollar
2y ECTEX1RE +v b EV>Y
Tapping screw 1 — Nut 3mm E-ring 6mm
10mm 5.5mm @
i
M3 F+ v b @6 E Y
M3X10TS-1 3mm M3 nut 26 e-ring
Tapping screw 2 (2 Nylon nut 3mm Collar
= 1
2o e
M3X8TS-2 SYM | M3F O Ty b $5 —5X8X5.5 [P
- 3mm Grooved M3 nylon nut Collar 5X8X5.5 8mm
me = AR RS B ZZARINRTYLYT 6mm
Countersunk screw _f Flat washer _?,ﬂrp_ Thrust bearing -
= ‘
§ 12mm =x:1mm \/ :I4 5mm
M3X 120 E 2 = | ] —
M3X12 FW 3X9X1T omm Brg. 06X012X4.5H 12mm
countersunk screw 3mm
4mm
msyE>TEX NAIPY) B
Counterss(t:lrrélsvtapplng Bearing I4mm Button bolt
Cg’ f L 8mm 8mm
10mm 4mm
=)
M3X10[ITS-1 v__ 4 Brg. 04Xo8X42Z o
M3X10 12 Smm | M3X8K%Z K b 3mm
Brg. 04X08X2.5F 2Z :
countersunk TS-1 3mm o M3X8 button bolt
k——{8mm
¥y A, WMICATEY Y DO REMT D EATT,, o I ADEVE;
BB Y ETH, BESHEECEE SN ETHO AT SV, 72750, @D Corect O Cmuuum:

FTELEATNEDPLL L) ETTOT, MWMAEET 5 L TRIO LR W T ZE 0,

Tapping screws cut threads in the holes of the parts. When screws are difficult to tighten,
fasten the screw until the part is properly set. However, do not over-tighten the screw to the
point of stripping the threads or warping the part.

wmHTE
Over-tightened.

XIDEDEN
Stripped threads.




774893 EHICFy PUSHIRELSHD

(B15%)

ltems necessary for flying this model not

included in this kit (Sold separately)

LT RLT0IC

X, LTS 0P LETY, (FI5E)
¥ROAMIHS (B HRATS)

The following items are necessary in order to use the unit. (sold separately)

* The prices in parentheses are the prices excluding consumption tax.

27yY 2 E-RFis7ARE
Swash mode compatible
programmable transmitter set

120° X 77
ORGP DETT,

A transmitter with a 120° swash
mode is required.

ZiEHE

oy 24y F
E(EAE Switch

Transmitter

v Y a1E— FHEED

ZEHANy T —
Battery for receiver

B A EICD

Rudder servo

20y MLH—FK
Throttle servo

SWM3H — R
SWMS3 servo

SWM1H —R
SWMT1 servo

( t‘ﬁ'—a’-v‘/?)l«)
Pitch channel

SWM2H — K (II/\“—&—}V‘/*;L)
SWM2 servo

Elevator channel

I)M:l‘/-ﬂ«‘/*»)
Aileron channel

& —-Tv40

Rudder gyro

WTRETAORBLVY v M ODFAEE ISR 2S00,

For connection, refer to each instruction manual for gyros and programmable transmitters.

I>Tr 90size HVULILY | RTT— XL rTL—F TAWEEHV > I>YrR8—5—H
Engine 90 size Gasoline engine | Muffler Main blade Mixed gasoline and oil Ny T —12V
NIHE#GT15HZ NIFEHEINT —T =X b T 12V engine starter battery
0.S. ENGINES GT15HZ GT15HZ
< 0.S. ENGINES POWERBOOST PIPE L=680~720
for GT15HZ
AUV 2917 A A I=251
Gasoline : 2 cycle 0il=25 : 1
I REAA L -8 — 28—82— v T b EvFsr—v BHR 7
Engine starter (T2 ANTILT AL)) Pitch gauge Fuel pump
Starter shaft A F =B ution
(With one-way bearing) = li = Ca o
< )AL Fa—-TJRERAT
EEthA, HVUHER
ALTCEEL,
Do not use silicon tubes.
Use tubes for gasoline.
2513-053 ¥3,990 (3,800) 2513-040 ¥2,940 (2,800)

MAMICHBELTH

Tools necessary for assembly

¥ BAMfIE (FIRMME1&) * The prices in parentheses are the prices excluding consumption tax.

+ RS A/N— %k - /1
Large and small
Phillips screwdrivers

PZ R

Long-nose pliers

>F

By Rr—=F17
Cutter knife

+FLCF
Cross wrench

&

2513-044 ¥315 (300)

KE—F A
Hobby oil

hsl!

2515 003 ¥315 (300)

AVWES
Scissors

s

BRI A

Instant adhesive

%1

M E%e/M LA (R¥:E) 2515-148
For impact/heat resistance

(low wscosﬂy) 2515-148

¥1,575 (1,500)

TS M 2L (FRRSRE) 2515-149
For impact/heat resistance
(medium viscosity) 2515-149
¥1,575 (1,500)

x>0yl

%1

242 (F58fE) 2515-150
242 (medium strength) 2515-150
¥945 (900)

262 ( =54 fE) 2515-151
262 (high strength) 2515-151
¥945 (900)

Oy RIRRZA/8—
Rod-end (ball link) driver

&

2513-024 ¥630 (600)

EXRIA/8—
Pin driver
01.2,91.8, 2.0

2513-042 ¥840 (800)

2513-045 ¥840 (800)
(Hh@E/Curve)

2513-046 ¥630 (600)
(X =/Mini)

RALCF

Allen hex socket driver
1.5mm

2mm

2.5mm

Oy RIY RXRCF
Rod-end (ball link) pliers

2513-041 ¥3,675 (3,500)

IRFDEEE
Epoxy adhesive

3mm

%1 These items are not available for export.




b5 EENBEIRE | | Useful tools
¥ FLAMMiAE (Bi#kfE%) * The prices in parentheses are the prices excluding consumption tax.
TITLF  oois005 TIA4KA =L F TL—RHYFR— b RC X#HYUy¥arivy R T—5—
Plug wrench 45 6552 500) | Fly wheel wrench Blade support RC mechanical cushion pad Puller
2513-026
¥1,050 (1,000)
& S
Q
2513-052 ( £ > 7/Pink) ¥525 (500)
2513-035 ¥1,029 (980) 2513-039 ¥525 (500) 2513-062 ( ¥ 4 O/Yellow) ¥525 (500) | 2513-034 ¥1,890 (1,800)
SyFU—Fryh—
Battery checker Below items are not available for export.
—r o A MR
P B (B [ oz
ode Unit price in yen emarks
< y— T n v
2410-003 ¥3,465 (3,300) o515.019 | RCT T A5~ 945 fﬂ?%%tj&mb# BIECERT 720
RCAHTysariNy R R/C Glaster (900) A cleaner that includes wax that lets you wash off the dirt
RC mechanical cushion band and polish all at once
TRA-ICICABRYLY IR HERAERET
2515-120 RC7II—-IZTL— 1,260 (BRFAT)
) R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon
components. (Not fit for drinking.)
kv3
EZEBD&F Names of each component
7—NV7L—F
Tail blade

AFEGAF =T —F
A TL—NR Stabilizer blade
Main blade

A ra—F—~y K
Main rotor head

=

Vertical tail fin
(stabilizer)

ATRA
Horizontal tail fin
(stabilizer)

T— VT =LA
Tail boom

TNV T—=LTL—A

Tail boom brace

*rUy /

Cabin

10




%

2. #HA; Assembly

ho 2 —F Y EOMHEAL
Counter gear assembly

R . 7=V 7 =1 —I18T
B H—FY Assy TR Tail pulley 18T
Counter gear assembly
(pre-assembled)

g2X120— )L ¥ ¥
$2X12 roll pin

AT —FXY T ¥ T b
Counter gear shaft

SF Brg. 7k )V ¥ — ¢13
SF bearing holder ¢13

o
Brg. 95X 13X47Z /

AT —FYVI8T @2X120— )L ¥~
Counter gear 18T @$2X12 roll pin

J




H—RT7 L —LDOHEIML 1
Servo frame assembly

s

@M

E R ADZATY S VAT Ik IS 2
Cabin cross member L43

FXVYIUAA Y N=1345 cereeenne 2 |
Cabin cross member L34.5

(@) ) m—

E /ATl & VA ) 2
Cabin cross member 1L.24

]

¢

7 A AV IN— M3X26 - 1
Cross member M3X26

Q |

KFZ O AR Y IN— M3X46 - 7
Hexagonal cross member M3X46

MBXBCS wevvernermeemninieiinienne 2
M3XI2CS -eveeeerrereeremrerneneenenees 6
II . l:[ Brg. 10X@19X5Z7Z
(578 AT 2 g 01080
Rubber insulator ) BhRT 2
Rubber insulator
FYE IO ARA IN—1.24 ¢

Cabin cross member L.24

M3X12CS
M3X8CS

A X & Caution

4 A
A Cp (pm— )
(7% Fi)(for adjustment) Brg, 95X013XAZZ .
Brg. §6Xo19X6ZZ wrrvrersoee 1
Brg. g10X@19XS5Z7Z ---vvvenveene 4
\ 8. ¢ @ J,

ILAN—F—L/N—Assy DEZISEELTLEZEW,
Note the direction of the elevator lever assembly.

AT E—FY Assy

Counter gear assembly

Brg. 95X 13X4ZZ

KA b
Point

FW g5X¢7X0.1 (FHHEH)

(for adjustment)
WTRDSHZ ORLVHEIHA L TS0,
ANT EL LEEAESCZY £,
Use included ¢5X@7X0.1 shims to remove any end
play in the counter gear assembly. If too many shims
are used, this will cause bind age in the assembly.

H—FRT7L—L4 R)
Servo frame (Right)

M3X12CS

JUARYIN— M3X26

Cross member M3X26 FAELTHAA 3124

[ €

Brg. 910X¢19X577~——=" /)

M3X12CS

N ZAARLIN— M3X46
Hexagonal cross member M3X46

FrE IO AAIN— 143
Cabin cross member 143

FrEUIOARALIN— L43 @
Cabin cross member L43

ANAZEAR L 7N~ M3X46
Hexagonal cross member M3X46

FYE IO AALIN—134.5
Cabin cross member 1.34.5

Cabin cross member L.24

H—ARTL—2L4 (L)
Servo frame (Left)

BT 2

Rubber insulator

W P e 45 A1

Instant adhesive

FYE U IURARIN— 124
Cabin cross member .24

iR 2

Rubber insulator

oy

Xy ¥y rm ARy N— L24 \ZF5IE T 4 % A

\(q SHTHALTY,

Use instant adhesive to attach rubber isolators to the L=24
cabin cross members.

12




Servo frame assembly-2

~
@ @ AR
MB3X32CS -voerrenvnrimaereaenans 14
@ H—ARTL—LAssy
M3F AT Fy MR ... 14 Servo frame assembly
M3 nylon nut thin type

M3 ATk (R

M3 nylon nut (thin type)

A * & Caution

M3X32CS Z#fHTEB L. TL—LPERL TAXT
YO IHBRAL—XICES B BYET,

BEME : #F ML 1359 5kgfeem TT .

Tightening M3x32CS screws too tight will deform
the frame, thus preventing smooth bearing rotation.
Use moderate hand tightening only.

4 PREL 2 > 7 DAL A 5 & caution
Fuel tank assembly

HYVEFERTREHEA. YU Fa—J3ERATEERA,
BEHVYCRAF 21— T2 FERALTEREL TS,

Silicon tubing cannot be used when using gasoline.

Please make sure to use tubing suitable for gasoline.

M3X20CS veeeveemmeemmreeneennueens 1
- A 2w can
£ = Caution
M3X20CS KUIBIEDEHAROF 2 — T E26mmiEfEA L
\% W) HF =T CHAN—=TF 5,

SUS /54 /\]9 Gasoline tubing Use 6-8mm of remaining tank internal fuel
SUS pipe 559 line provided to secure the “clunk” line to the
R XKL 10mm pipe length protruding inside of the
Large 3 tank thus preventing the line detaching
VIV AV A I during flight. Note the “A” side is the

Gasoline tank cap Small inside portion of the fuel tank cap.

AN LT Y A b
Tank weight for gasoline engine

#y6mm

Approx 6mm 5

(3 S AEN PTG 5 y -~

X . s L.

Fuel tank (Top view) A u/e l7tar717k?)uter ring/ 7 ik o ” — )
< 10mm

#9451 T % 70~75mm
Bend approx 45° I

o

KM (74 MRII3R 2 L TR %13
Suggested Refueling line, plug for flight J130mm

Approx. 130 mm I7—REHF2—7

IV TFa—T e A%’rj gzlg;ans; tubing
Gasoline tubing i

#7170mm
Approx. 170 mm

. . Approx. 220 mm
IV DFXTLE—

To the engine carburetor

#180mm

TEA hDOWVT Approx. 80 mm

Fa—7 O,
Connection opening for the
tube with the weight.

13




.
5 XA T L—LOHMIL
Main frame assembly
( ] A 55 cout
7 B Caution
Z A XY IN— MIX64 oo 1 p N
Cross member M3X64 > -
AT L—A WEL s
O B i e
MB3XECS -vverevevernerevenemnemenenne 2
© [Ejmmmm B 7 2
IMBX12CS vevvverevrrerrerrereeeeereenes 9 Rubber cushion ”
@ @ ANNRA NN ANNAR AR MARRRNAN A A 7T L= LOTERICIHRT A & 0D AA Y~ 7 O
77 e N [ R 6 MR 2 (LA AT L 2 S0,
\Rubber cushion ¢10 ) Install 6 rubber cushions into the main frame fuel tank mounting
holes.
Make sure the fuel tank is fully seated onto the cushions as
illustrated above.

VD € A 4
M3F AT F PR e 7 JRELS > 7 Assy
M3 nylon nut thin type Fuel tank assembly
FW @3X@8X0.5T wvvvvvvrvrrvvrreen 2
N\ J
M3 Aok (HAD) g
) o
M3 nylon nut (thin type) Eﬁ}ﬁ)er é\uqélll(i)on 610
M3X15CS A4 TL—4 (R)
win frame (Right)
Ffidi T 2910
Rubber cushion ¢10

H—RTL—LAssy
Servo frame assembly

M3FAas vk (HE)
M3 nylon nut (thin type)

AL 7= (L)
Main frame (Left)

M3X15CS

Q

@ Q
@ @

N\ ©
> 5’
% M3X32CS
M

3X12CS

M3F A1 ()
M3 nylon nut (thin type)

AT L —h
Mechanical plate

JUARAYIN—M3X64

M3X1
Cross member M3X64 5CS

o ©— FW ¢3X@8X0.5
2A9FTL—k &
Switch plate g&

M3X8CS




6 | [Z>F 1 > TEX OB G751 2> advice >

Landing gear installation M2.6X10CS 1303 EITER L TL 28 Ve A VOHEAF v b EH—I127% 5 <
LnTHHTY,

FoAFY K7y PEXFy N TOMIZLTBRBEER 2 L TS0,
Do not over tighten M2.6x10CS screws. When nut is fully seated in skid foot, this is sufficient.
Please use instant adhesive to additionally secure skid pipe to skid foot.

A%y F7 v MIEMBMEHS 5 & A%y R34 70

© Emmmm HOMIDE R D BEDS Y £,
M2.6XT0CS -erveveerrrssssenrneee 4 ZORAEID L) 12624 FY L TREZBIF TRV IE 12\233)1('50505

~ HLTLEZE N, (5U%)
@ Additional screws can be used to further secure skid pipe to (go1q separately)

~ the skid foot as illustrated. -
M3FATYF U b 6 62.4 7%
M3 nylon nut $2.4 hole
M2.6F 4 T2 F 5 b 4 M3XI8CS

M2.6 nylon nut

() |

FW @3X@OXIT -vonrrvrvvnssanns 6
N J/

M3X18CS

M3X18CS

M3X18CS

Wk i 45 7

Instant adhesive

M2.6F+ 4> Fvh
M2.6 nylon nut
M3F Ao ”'q
M3 nylon nut @g M2.EX10CS
‘ &
| ZEIRTIN l ‘L FW ¢3Xg9X1T
| Skid foot
: M2.6X10CS
M3+ AarFuh
@\ M3 nylon nut

FW ¢3Xg9X1T

M2.6X10CS

M2.6F A1 Fvh
M2.6 nylon nut

O

M2.6F A1 Fvb

FoFF AT M2.6 nylon nut
Antenna pipe M3F- A1k e ges o
M3 nylon nut S RANAY e o
S FW ¢3Xg9X1T Skid pipe cap
R A | 2547
Instant adhesive Skid pipe

AX YR THXvyT

Skid pipe cap Y M3+ 1T Fvh
b M3 nylon nut

15




P P e ) '§ )

Main gear installation Py
Main mast
E| E| E
¢ £l £l 8
@ @mﬁm £ 518 1ssmmoREfHLT
- &,
M3BXBCS coevververmenmenennennennenennes 2 . Use holes for 185mm length.
® AR AR |
@ w 0 Main mast
M2.6XG6CS woovvvrerersssssssssnninnne 1 —~L
0 [ 1T
k) ). /1 RN 2 | < GlON—KZ 1 v F2A POy
\Collar 3X5X4.1 /) 0 10mm Mast lock clamp

M2.6X12CS

F—hasr—2Y vy

Auto-rotation case ring

EXAA > FY95T
EX main gear 95T

F— kO ERE) i

Auto-rotation drive shaft

Brg. 612X¢21X5ZZ

F—tor—2

Auto-rotation case

M3X8CS Brg. g12X16L"7 >~ 7 = A
(Y AMN[EE) g Bearing ¢12X16L one way
(affixed on the mast) /

Brg. 12X@21X5ZZ

Y

/’ FHSTFICED £5,

A YRA MRSV SIE) BIF, vA a2
% 38 LM2.6X6CS TR 1T 97,

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
J

Pull the main mast up through the mast lock and fasten g’s‘a“ blue side pointing —¥_| M3X5CS
with 2.6X6CS. / owil
. ! FW ¢3X¢4.5X0.5T
X/f\\\\/'?xl\i’g[ocib # 5 —3X5X4.1 |
L2, Collar 3X5X4.1 ! [ .
XA bMEy Y o 4 Pull main mast up fully. ' | | 717 —3X5X4.1
TiFs, ~Z Oy | M3X5CS Collar 3X5X4.1
Install mast lock firmly
: . Mast lock |
against upper main
shaft bearing. i &
! R/ A e |
| TV seendgewr | T
T M3X8CS ...
N . (Pre-assembled into our factory) (VA Iﬁﬂ?)
. TA MNP ETICHZFOR RV, (attach to main mast)

Note: Make sure mast assembly has no end play.

16




8 swmM7zOX kL/N\—O#E3L
SWM Front Lever Assembly
4 N A £ & Caution
© (Jrmm
M2XECS -ovevevenenemennnnnennensennanns 1 R
Long end
O (M SWMZOY hL/A—, ROSWML/t— _ e
MAXASS cvvoreeeereneeeeresseennnns 1 Vv 7 MBI AREMNH D ET, [pa—
Note the orientation of the SWM front  %i\» ‘
lever and SWM lever shaft when  Shortend M
EX @5 =l ceeeinieiiiieinins 1 installing. Front
\EX @5 ball )
SWML X—Y % 7 b
SWM lever shaft
RED
Temporarily set
M4X4SS
SWM7ay F L/N—
SWM front lever
M2X6CS
&
EX g5H1—)L
B l EX ¢5 ball
Rl
Front
9 SWML /N — 25— DH
SWM Lever Stay Assembly
A ¥ & Caution
¢ ) SWMZ 0> k L/S— & IR L /N —
© [ummw BAEEICAS L SHAIT TR
V1) (O 2 - LY,
Install the SWM front lever and
NS & . . the I-type lever B so that they
@ [%W %%‘/’I B B SWM7UYFL ¥— gre yertical to each other.
MBXLOCS weovvreveererreereerseennan. 6 “type fever SWM front lever
N
@ [mm SWM7U‘/H//“—ASS}I; N~
MAXASS «ovovererreereerenneerasnaenns 1 SWM front lever assembly a
M3X10CS M3+ AurFyhk
@ M3 nylon nut
Mﬂ- ABYTF YR 6 ‘
M3 nylon nut L N—(B)
Dj] I-type lever (B)
EX @5 = VBT covrrrininnns 2 \@
EX ¢5 ball with stand
SWML/N—ZF— N
@ || SWM lever stay \ .
FW ¢5X¢7 X0.4T 5 N7 7 ~
FW g5XGTX0ATorrrrrrserccnre 1 MOXEC ~ g
S J &

EX ¢5 R—L& i
EX ¢5 ball with stand

\// 2|

X4SS

X
7 / )

> 'f;/o‘m
M4 X 4SS
N i)
Fasten these
M4x4SS screws
tightly

2

SWML /S 25— M3X10CS

SWM lever stay

17




SWM Aileron Lever Assembly
0
0 (= & pirn
M2XOCS -oevvveevevnvennininieennnes 6
M2X6CS
(1
EX 05K — LB ] coevevernninnnns 6

QEX @5 ball with stand

y@/

SWMI )L 1 » L /¥N—Assy (R)
SWM aileron lever assembly (R)

B o
. all with stan
X 5K — Lt % o

X @5 ball with stand M2X6CS

E
E

O EX ¢5F — V&ERf
EX ¢5 ball with stand
A
M2X6CS

SWMTI)Lua » 1//\“‘—Assy (L) 0
SWM aileron lever assembly (L) ‘@V

11 SWMIJ)va X L/N—ORSF
SWM Aileron Lever Installation
SWMI )L B » L 73— Assy (R)
/©> gmmm N SWM aileron lever assembly (R)
M2.6XECS -vveevvererrrarerrrenans 2
M2.6X6CS
@ ﬂ FW ¢2.6X¢7.5X0.5T
FW ¢2.6X@7.5X0.5T eoeeveeeenes 2
FW ¢5Xg7X0.1T2 L TH ¥ D
@ || N L) ITHLAN. T TL S,
FW gSXgTX04T ) Use FW ¢5x ¢7x0.1T and install
#5X0 AT
KFW B5XGTXO. I Teveeeeeevreneenns 6}

ZO\FW g5Xg7X0.1TEH L CH & O
= N L) ITHLAL. TTL S W,

‘ Use FW ¢5x ¢7x0.1T and install

in a way as to eliminate any play.

SWMI LT > L N—Assy (L)
SWM aileron lever assembly (L)

12 27y a7 — FEROEIL
Swash Plate Assembly
4 N

© [

M2XECS eereererrenreeeeneneeeens 4 EXg5 9 — LA MIX6CS
YRy ARV ME) EX@5 ball with stand

GD Eﬂ Pivot bolt (E) gD
EX ¢5R — VT e 4 Ve
EX g5 ball with stand sz“i %

@ \V FIT A ¥
m </ @ Radius pin
YR Y R B (E) o 3 \& Y%‘
Pivot bolt (E) EXg5% — V&
EX@5 ball with stand

O C1m Qs /I

T LT AV Y e 1 VAN S ﬂ@@\ )
Radius pin &> P > ¥Ry PRV ME)

- J /g&\\ Q% Pivot bolt (E)
N @,
M2X6CS §j % EX@57R — Ly
YRy FEL E) EXg5 ball with stand ‘& N

Pivot bolt (E)

AT v a7 b— MREIYHNLE
Swash plate assembly (Pre-assembled into our factory)

18




13

Ay a7 ) MASSYDHEIL
Assembling the washout assembly

/O@W

YRy MRV M (E)
Pivot bolt (E)

SSZ-IVGAZ A K717
SSZ-IV slide block

YRy bRV ME)
Pivot bolt (E)

B34y aarysha— )7 —

E3 wash control arm

Brg. LF840ZZ
(94X @8X3F)

THGHHALTE M3X12:-K% VR b
Pre-assembled M3X12 button bolt

WA & FATE 2X11.8

EV ¥ 7¢l.
Grooved parallel pin 2X11.8 . ) 7815

E-ring 1.5

/%

Brg. LF840ZZ (34X ¢8X3F)

E) ¥ 7¢l.5
E-ring 1.5

FIT AT — LP=25
Radius arm P=25

Brg. LF840ZZ

(84X 38X 3F) /\®
B34y ads a—I7—LA
E3 wash control arm

YRy MRV ME)
Pivot bolt (E)

M2X3SS
A
717 —3X4X8.5F
Collar 3X4X8.5F

717 —3X4X8.5F
Collar 3X4X8.5F

|
|
|
|
|
Brg. LF840ZZ (¢4X38X3F) |
|
|
|
|

X\E’} v 7el5

M2x3ss —© E-ring 1.5
V7Ol & AT E 2 2X11.8 P
M3X 1285 2L | Grooved parallel pin 2X11.8 V
M3X12 button bolt , EY Y 7615 s 7‘.‘/:‘7}(7*L\P=25
| E-ring ¢1.5 g Radius arm P=25

14 33— EOMEL
AT A
Yoke assembly M3X3sS—_ i
4 N
['mm SSZ-VA Y » KL
%1 TXSPH cvveevveveeereeresesnenes 3 SSZ-V spindle
AE Y FLVOZRICEDETHIO T Z S0,
@ (m T & Please make sure that the M3X3SS is screwed into the hole
\ ' P ki i‘g‘l d on the SSZ-V spindle.
M3X6K S ¥ RN b s 2 re-assemble
M3X6 button bolt - s
M1.7X5PH M3X3SS
MBX3SS cooeveeeremeereereeesseenns 1 '% M3X6R % ¥Rk
AN §)/ M3X6 button bolt
”
& S
FW 02.6X67.5X0.5 T vooere ) ‘& 9 FW ¢2.6X¢7.5X0.5T
Brg. 95X¢13X4FZ7Z
vy -
Center pin i
SSZ-VA ¥ » N
%‘ SSZ-V spindle
Brg. 35X@13XAFZZ - cvonverevene 2 & [
. ®
<)

|
|
|
|
|
|
J |
|
|
|
|
|
|

gi FW ¢2.6X¢7.5X0.5T

M3X6FK % ARV b
M3X6 button bolt

SSZ-IV damper rubber #80

SSZ-N¥ v /)N—F v v
SSZ-IV damper cap

M1.7X5PH

g




A—7/7 L —RFFIVE —EOHIL

15 Yoke and blade holder assembly

A E & Warning

A E & Warning

AECRI DR TEVERICB T 2Oy 7H (FRESM1T) 2 2HU.KEKILMMEX10
%40~45kg-f/cmDFED IRV TLoD U EREDFHT T,

2Oy 7BIEZBIUED ST RV Lol ERD DTSN TW o354 RIVE
DEEEREFICEDWIBICEY . TL—R RIS —HBE . RET 2B ThdHUET,
Apply hard type thread locking agent to the threaded part of the spindle, and
screw the button bolt M5X10 tightly at 40 to 45 kg-f/cm tightening torque.

The fail to apply the thread locking agent or to tightly screw the button bolt M5X10
may cause the button bolt to fall off or accelerate its fatigue damage, which can
result in the blade holder falling off or flying out from the unit.

oY >¥rp7
O ring P-7

FW ¢8Xp12X0.1T

717 —13X16X12
Collar 13X16X12

717 —3X6.5X10.5F
Collar 3X6.5X10.5F

M2X6CS

EX 95K — V&R
EX ¢5 ball with stand

Brg. ¢4X@¢8X3FZZ

717 —4X6X2
Collar 4X6X2

SSZ-V¥

B R VRV IM3X8
O *, Button bolt M3X8
IFXFTVUTT A N
Mixing arm
TGRS
Pre-assembled

A X & Caution

SSZ-V pitch arm

RATATICIEIMEXT10RZ LRIV BATOEVDE R
BUTEZRLY,
F72.M5X10R 52 2 RIVMIEHARYICZ L T8,
BALZRIVMNIEFBROEBIIRPTVIREBELY
BORERELVET,

Before flying the unit, please check that the button
bolt M5X10 is securely tightened.

Also, please note that the button bolt M5X10 has to
be replaced with a new one at regular intervals.
When the button bolt is not properly tightened, it is
prone to fatigue crack and can cause further
damage.

VA
Pre-assembled

SSZVTL— Kl y— "
SSZ-V blade holder RN

0515F v 7 A8 MIEAH)
¢5 drag metal (pressed)

Brg. 98X¢16 A7 Ak

—
N
N Brg. ¢8Xg@16 thrust
=
\
(ﬁ O\S
a

v FT =4

P2

D
FW ¢5X¢12X1.5T

K7 FRIVIMS5X10
Button bolt M5X10

WEDOREVT] NED/NEWTT
Larger hole Smaller hole

Vo§ ) A H At

FL—RhRL S — SN Make sure to
Blade holder Grooves are inside | apply grease
717 —3X6.5X10.5F weeeevenn 2 _
., Brg. ¢8Xpl6 A 7 A b
Collar 3X6.5X10.5F ngrmg 58X 16 thiust
EX g5 — VEfE e 4 *‘P'Li;t'“
EX @5 ball with stand
\ / e CoREMTLES ZOREMALET,
Standard: Use these holes. Use this hole.
e Q & Je} O o

20




¥ = —& 0L

©

Brg. g4Xg9XAZZ (LA ) -+ 2

(Pressed)

Brg. ¢4X@8X3FZZ(LE A %) - 2

16
Seesaw assembly
(© Bom
M2.6X8CS --evevereremerenrreinnns 2
FW 92.6X@5X0.5T - weveeveeeeee 2

‘@ \
M2.6X8CS
V7 ON
D
FW 02.6X¢5X0.5T/@ ‘

Brg. 94X@¢8X3FZZ
SN

Pressed

YRy PRV B
Pivot bolt 5X12.5XM3

Brg. p4X¢8X3FZZ
JE A

Pressed

FW ¢2.6X¢5X0.5T

(Pressed) Brg. 04 Xp9X477 7."\5{ R
E[I Point
z GD 75 —2.6X4X4 Y=V —OBFREICTER F LW,
éJ K #22'66)?:‘)2% """"""""""" 2 Collar 2.6X4X4 Note the direction of the seesaw.
o= SSZIN Y — ) = o ) —
N\ SSZ-IV seesaw v Ry PRV 4 \ 4 N
O:ﬂ]m Pivot bolt 5X12.5XM3 00 ’ 5 ‘ 000 >
ERYMRIVESX12.5XM3 -ovvevs 2 FZ Y=V —% I — 7 YT TL 2 &0, I\ [ A /]
\Pivot bolt 5X12.5XM3 Please attach the seesaw to the yoke first. Y %}fw_’?ﬁy +. —
Use this hole.
17 ABZET — LERDOHIL
Stabilizer control arm assembly
4 o N
M2X12CS ceveveerverernrnrerenanens 2
@)
M3X3SS «ovvreveereerererseenereraenen 4
EX 85K = WV EF2 covveeveinnees 2 AFZEAY b=V T — L4
EX ¢5 ball with stand 2 Stabilizer control arm
©T
M2 Y FL Y R o 4
\M2 rod end )

EX ¢5FK — VA2
EX ¢5 ball with stand 2

3 e
M3X3SS

4

M3X3SS x3SS D
é / Set temporarily
\ AT ET A H—N—
@Vx b5
P N8 Stabilizer bar stopper
2 /ﬁ\ M2X12CS
AZ YT A —
aJrybtu—jay R
Stabilizer control rod

AT AHF—

Stabilizer bar

IN—

AFZEAY PHE—VT — L4

\@ Stabilizer control arm

AR &

M3X3SS | get temporarily

ATZETAF—=IN=Z b v I)¥—

Stabilizer bar stopper

AZET A —
arvio—puay R
Stabilizer control rod

AFETAF—arba—ray F (2set)
Stabilizer control rod (2 sets)

21




AFET L — NSO
Stabilizer blade assembly

( A
frm

TUNYRAZ) 2—M2.6X8 - 4

Thin head screw M2.6X8

M2.6F 7 b wovveerveeeeereeeeereeneen 4

M2.6 nut

O M

MB3X3SS eeereeeeieieeineas 4
AN /

18

ANy A7) 2 —M2.6X8 —
Thin head screw M2.6X8

AT ETAY—F v v TL25 —]

Stabilizer cap L25

A 7 & Caution

ZHAER Py N—DHFEICTERL ZEL,
Note the direction of the stabilizer stopper.

AT T AP —N—
Stabilizer bar

M3X38S AZETL—F
Stabilizer blade

ALY R yIS—
Stabilizer stopper

M3X3SS

T IAMITIL ST RETT

AT B LS TBIFADRERL TS,

T4 MIZe3T TA DRI G BN ET .

IR HE T HEBLENTNT Y APENLL R LE—N BB E
TOT 771 Mildga7 TAMCRIEL TEES W,

The paddle weights are removable. Feel free to adjust the weights
to suit your flying style. Note that the 3mm lead weight may be
more difficult to remove after initial flights and may separate
inside the paddle when attempted to remove. Please make
adjustments to the 4mm brass weight after first flight.

MGFDAYEITAF =T L - e AFETA
F—N—llRHEETRALART T, (&<
DIAFHNTLZE N, )

A=BOJEHEAF U127 % & 9 ICA0lE 2 s L
i j—o

M3X3SSI3 ik ICHi DAL T T,

Thread each paddle onto the stabilizer bar until it
stops. Align paddles parallel to each other, but do
not overtighten. Measure distances A & B and make
the same. For the 490mm stabilizer bar, start with
A & B at 121mm each side. Secure 3mm paddle
set screws during final set up.

YNy FAZ) 2 —M2.6X8
Thin head screw M2.6X8

AZETAHF—=F v v TL20
Stabilizer cap L20

M2.6F v b
M2.6 nut

AY ¥ T AP —N—g4X535
Stabilizer bar g4X535

%.g:u? K % ) L14 120 . ;251/ |
. PP
<

<o <
N

W
Adhere
g

g4 T4 b HILH)
¢4 weight (pre-assembled)

A U CER L TLZE W,
THETIIL202 A L £ 95

Choose from the three kinds below.

Use L20 for the standard stabilizer blade.

M3X3SS Stabilizer blade
é &

AT EA N v IN—

@bilizer stopper
==
M3X3SS

AZEFTAH—Fx v TL14
Stabilizer cap L14

@377 T A b (HLZF)
@3 weight (pre-assembled)

A=B=177~178

A £ B Caution
ZABEZAY—TL—FONF L XERY, BOEHIC
T—THEEEBVTREL T LS,

If needed, balance paddles using a sticker or
adhesive tape. Add to the lighter paddle only.

AFETAF =T L= REATET A H—
I PE— VT = AFFATTH BT L,
The stabilizer blade and control arms must be parallel.

22




19

O—2—AAYRNE/ Ty aT7 I MBI ATy a7 — FEBORAT
Rotor head, washout, and swashplate installation

(© Bmmm )
MBX12CS ceereeeereereenneressneeens 1
©) [Ehmm
MAXTOCS «revererreereesmenseeereeenes 2
© [mm

MBX5SS eerereermemreninenmerinerens 1
\M3X10TS .............................. 4/

K-1 | €vF g oOrE

M4X10CS

FUT ATV
Radius block

%
M3X5SS

" T
MAMBIE R, B <
WTE,

Tighten it lightly after
adjusting the phase.

KAV TF U AETOT—F —
~y FRI AL 7581,
FYVT ATy IS N
wWrHicLEd,

* When removing the rotor head
for maintenance or other
purposes, please make sure to
reassemble the radius block

Q
’{("’f(a‘-"
0

M3X12CS
FTIVT AT — LA
Radius arm

FTITAT =1
DI
Mounting
location of the
radius arm

Fig. 1 At full positive pitch
TVxAbaYy R
Adjustment rod
VotzhoDl) % 1 ﬁﬁfw
Attach f%rmlAy the length
Fe S
Adjust the
length
TAPTFHELBVERICT Do
Shorten stabilizer control rods to
prevent interference in this area.
-2 2AFCI4
H PN —
Flg' 2 B A" Stabilizer bar
EAZa

K=

95 ball of

swash
upper plate

|

AA'"ZUBB'

correctly aligned.

ATy a7 L—F

Swash plate

Y FRTUNADREIZZLR—F
—bLidorvarizvoidnicy)
STOAT v vaTv/N—=FL—}
L.ty iarybaryibu—n
T—LADOM2a Y FLY FIZTFEHD
BELBVERICT Vv A Y FOR
SEFMLTLIES v, (”-1)
DEofgon, #EzE PR
T, H2OMERRICE B &9 I,
FYVTATU Y 7 REELTLES
Vg

B, 1M AR R ORAT
IR ET,

Adjust the length of the adjust rod, so
that there is no interference between the
swash upper plate and the M2 rod end
of the wash-out control arm. (Fig. 1)
After the above adjustment, fix the
radius block so that the unit will be
positioned as shown in Fig. 2.

Precise phase adjustment is to be made
with actual flights.

M3XI10TS

FTIVTAT —LAT —
Radius arm stay

M3XI10TS

23




20

T — IV — ZE DL
Tail case assembly

O]

H T = 5KEK2S wervvevesvennininens 1
Collar 5X8X2.5

M3 AT FyhERL 7
M3 nylon nut thin type

O

FW @5XGTX0.1T wovvvvsssssnnnnee 2

M3FAur vk (HR)
M3 nylon nut (thin type)

T =7 —A(R)
Tail case (Right)

A £ & Caution

Brg. 95X¢13X47Z7Z

NV T =) = (A TMFE)
Belt pulley (with attached shaft)

717 —5X8X2.5
Collar 5X8X2.5

FAIL T NVE
Timing belt

KA b
Point

FW ¢5X¢7X0.1 (FH#H)

(for adjustment)
HAMDOHZOHN L WEE LT
TV, AT ELEMERAELDET
Use shim only if there is end play in tail
output shaft after tail case assembly.

If used with no end play, the tail output
shaft will bind in bearings.

Brg. ¢5X@13X4ZZ

T—Ir—A(L)
Tail case (Left)

\(’:ﬁlﬁ ¥ J])(for adjustment)

AA4ILTNIVBE,
FXEDTEULEVWTEEV, B

BOERICEVET,

To reduce the risk of damage, do not
bend orscratch the timing belt.

i) [y =l
M3X15CS

PRIk

Set temporarily

M3X15CS

M3 nylon nut

O |

FW ¢5X@7X0. 1T veeevevrencnnnns 2
FW @5X@TXO0AT wwvveevesssnnees 2
FW @3X@8X0.5T - wvvvererevrenns 6
Brg. 95X@10XA4ZZ «wvvvvevrsnnnee: 4

|
OL¢]©

Brg. 5X@¢10X4 A 7 A b weeee 2
Bearing ¢5X@10X4 thrust

©

Q) ¥ 77SS050 «ereeresresensereens 2
O-ring SS050

© (1

EX ¢5 K= VB e 2
\EX @5 ball with stand )

Brg. 95X 10X47Z

M2X8CS

M3F A F vk
M3 nylon nut

TV TL—=FRLEF—(A)
Tail blade holder (A)

FW ¢3X¢8X0.5T

HHRT — V7 L — FL=92
Symmetrical tail blade L=92

A i & Caution

FW ¢5X@7X0.4T

/
21 TN T TR A‘}i & Caution
Tail housing assembly RO D E g
Smaller hole Larger hole

/7 N

o o

M2X8CS -evevereverersemevenemneaenes 10

. ) e | ZA\ AN/

@ [%]mmm Vg7 ) AR B A

M3XOCS -oovevrernmsmnneninininnnine 2 Make sure to apply grease  Tail housing

@ = TN T

MBXLECS -vvreveverreevenemneneaenne 2 Tail housing

@ 0') ¥ 7°SS050

o FW ¢5X@7X0.1T e

M3IF AT F U b e 2 O-ring SS050

Brg. 5X¢10X4 A7 AL
Bearing ¢5X¢10X4 thrust

M2X8CS
- EX ¢5 R—IVHHf
?/ EX ¢5 ball with stand

T TL—FFL5—(B)
Tail blade holder (B)

5

Brg. ¢5X¢10X4Z7Z ‘

&V By
Q I~
Q
M3X16CS
@Fw #3X@8X0.5T

/ FW ¢3X@8X0.5T

M3X6CS

A X & Caution

BHIAATL W,

T=ITL—NRESBEEICH

Fasten tail blades snugly yet
allowing them to move slightly

T=ITL—=F, ROF—=ILTL—FK%]k
LE—DREICTEEL F &L,

Note the directions of the tail blade and
the tail blade holder.

24




T—=IVEYF T L — MDHEIL

22 Tail pitch plate assembly

T—=IVE v FT L — b Assy LHHI %
Tail pitch plate assembly (pre-assembled)

AT A N
Slide shaft

FT—IVEyFI) vy
Tail pitch link

EY ¥ 7¢l.5
E-ring 1.5

IV & PATE Y 02X11.6
Grooved parallel pin ¢2X11.6

EV ¥ 7¢l15
E-ring 1.5

IV EPATE Y 2X11.6
Grooved parallel pin g2X11.6

T=NVEvFY s

Tail pitch link

FoLEyFTL— b
Tail pitch plate

¢

Brg. ¢6X¢10X3ZZ

C ¢6Xa7X3

WETF =y F 7L —FER
Double type tail pitch plate boss

EV ¥ 7¢l.5
E-ring ¢1.5

Brg. $6X¢10X3ZZ

/ FW g6X¢8X0.3T
@\ M6 v k(%)
M6 nut (thin type)

0

23

TN T 2 TEOR
Tail housing installation

@]

Brg. gAX@SX3ZZ rrrrerrsrvneee

© Emmm

M2.6X8CS --eeeeeeeeeeneeeieiieiiinna,

© [

M2XOCS «ovvveererrrnrerreararaeseanaens

O [m

M3X5SS ceeerereererereeesnensanenenens

O |

FW g4XF6XO0.5T wrrrvrssssvoveee

EX 0578 — )L ceveeenerernennennen
EX ¢5 ball

© (jm

HA REZM3X6.3 v
\Guide pin M3X6.3

M3X5SS

A 7 & Caution

247 PO IFACEDETHOAL
Align tail housing with dimple on end
of tail output shaft and fasten with
M3x5SS. See diagram below.
T=NINTILT
Tail housing

M3X5SS

T=NT=)=xTh
Tail pulley shaft

A = & caution

TF—IVEYFHARFEZ R, T—IU
EvFFL—bDEBICREZLDIC
BT TLEEWL,

Install M3x6.3 guide pin into tail
pitch plate groove. Ensure
smooth movement.

T —VEyFTL—bAssy
Tail pitch plate assembly

Guide pin M3X6.3

M2.6X8CS

mm{

74 F ¥ M3X6.3

M2.6X8CS

\&J FW ¢4X@6X0.5T

FW ¢4X36X0.5T

S
Brg. p4X¢8X37ZZ
i) _— Brg. p4Xoe

| LN—H5—

[]/ Lever collar

T—IVEYFLN—
" Tail pitch lever

®\ EX g5 R—)V

EX ¢5 ball

M2X6CS

Brg. g4X¢8X37Z




24 7_'—11/7“—!—\/\"'( 70:5503311-‘1-
Tail boom pipe installation

N T =)V T =573 T L=805
Octagonal tail boom pipe L=805

Tighten after installing
on tail boom

25 ;_}bglga)ﬂy‘ﬁ-
Tail installation

/@ (Jomssmes )
M2.6X12TS-2 ceververcreerereeenns 3
MBX12TS-2 eeeeerrereerenrereeneenes 2
@ @I LT
M3X32CS eveeeenrereeinrieainneenn, 4
M3F AT F IR e 4

M3 nylon nut thin type
\ y yp

H—FK7L—4
Servo frame

M3X12TS-2

A ¥ & Caution

M3+ AT Foh (GiER)
M3 nylon nut (thin type)

S —arra—=LFA K
Rudder control guide

J8F — VT — L5 A FL=g05s ~ M26XI2TS-2

Octagonal tail boom pipe L=805

547NV
Timing belt

A ¥ & Caution

T=IVT =LA TERIFF BRI —FRTL—LD
NUEWMBESICLTFEL,
Please remove any burr from the servo frame before
attaching the tail boom pipe.

1. 3143 INILME, RTAN—%T
B(ELT, BLAEWVEEISRYET, ==

2NV MDEESREHERRLET,

1. Adjust the tension of the timing
belt so that the two sides do not
touch each other when gently
pressed with a screwdriver or o
other tool. Pl

2. Check the rotational direction of g
the timing belt.

Tail pulley

IAIL T T =) —
Timing pulley

26




T—=IVT— LT —ZAEOHHIL

26 Tail boom brace assembly

M2.6F v b
M2.6 nut

(@ = iy
VRO S o Fu— 4

@ IR F AR

M2.6F 2 b o 4 M2.6X15CS K ' ) Epoxy adhesive
M2.6 nut &
<YL M2.6X15CS

T—=IVT—=LTL—A
Tail boom brace

_ ) M2.6X15CS
T=NVTL—=A¥—=3IF )
Tail boom brace terminal

TR F AR

Epoxy adhesive
27 REORT A\ i & caution
Stabilizer installation RBEANY FLIRTRO L) 2R D
M3X35CS LI THAFIFTL S,
Install the lower horizontal fin band
as shown below.
i}
Front «
HED BN
- Inclined
= KFRE
M3BXIS5CS ceovvervenvenieniniiniinns 2 Horizontal stabilizer
@ @ AR AAAARARAA BNV RU)

R Horizontal Fin mount
S (Upper)

- FRHNVR(L) :
@ Horizontal Fin mount,
o (Lower) g '
M3FA T F Y b oo 6 / y :
M3 nylon nut = .
- J \ SR SI
A £ B Caution . )
ChETORFIFATNTORIH,
BEICHOATh VS, BALT o’ @
FZEW,
Ensure all installed bolts up to this M3 FAarFok
step are tight. ) M3 nylon nut
T=NVT—=LTL—A
\.", Tail boom brace
3 /)’
M3 FAurFvh
F\II M3 nylon nut
(N

b

i /

M3 FAuzFk

el
41 M3 nylon nut
S0

FW ¢3X@9X1T

M3X18CS

M3X15CS

Vertical stabilizer

27




BHES5E
Information
BAERE (BESkfiig)

* The prices in parentheses are the prices excluding consumption tax.

i 2513-035 |—

¥1,029
(¥980)

distributor for price and availability.

774K 14—=IVLF
Flywheel wrench

TIARA =MLY FEIYIDORIATF v b EIUST ROT
HNLFT 272D THTT,

30~ 7 I ADLTER—HAY 2Ty —TIHEMHTAT LT,

The Flywheel wrench is used to safely and easily hold the flywheel during
tightening and loosening of the engine drive (prop) nut. This wrench will fit
all Hirobo .30-.90 class helis.

[(fEAB] 60~90 7T A
[Usage] 60-90 class example
+EL T
Cross wrench
M4X10CS

(799 Fv2—0OBNAY)
T7IARA =NV F
Flywheel wrench

TITAKA =)
Flywheel

© 77y Fra—REELTCVWIEADEM ST, KihE 774K
A= VIZIAFT 5,

@ TFLyFEEfHioT, FIATFy bR EUEL) £,

@ Using clutch shoe screws, attach the flywheel wrench to the flywheel. In
this example use the 4mm holes and wider bolt spacing.

@ Hold the flywheel wrench with one hand and tighten (or loosen) the drive

nut using a cross wrench or similar as illustrated above. Tip: wrap the

T2V VIR DGR A TROTEZMOHATHE Y T3, RIFESHHLZS v,

Hirobo highly recommends the tools listed below for easy attachment and removal of the fan hub assembly. Please check with your local

I 2513-034 l—

T—7—
Puller

¥1,890
(¥1,800)

flywheel wrench with a shop towel or rag to cushion your hand.

T=F =37 IAFA =N EL Ty PLRHTEEICHAL £,
30~0 7 FADOLUR-BAY) 3Ty —TIHMHIT LT,

The puller is for safe and easy removal of the flywheel from the engine. This
tool fits all Hirobo 30-90 class helis.

RESER
[Usage]

60~ 7T A
60-90 class example

H Lo RV B

Wing bolt
Al M4X10CS o
Plate (799 Foa—DFfFAY)
(for Clutch shoe installation)
TIAERA =
Flywheel

60~9027 7 A
For 60-90 class

© 77y Fva—FEELTVWIEAYEM-T, 7L— &2 7745%F
A = VIZHAT E9,

@ brI)RVIEZRLAAT, 794 FK4—VERTLET,
(FTHLENZVEHE, RYFETEISIATHLTLES,)

O Attach the puller’s plate onto the flywheel using clutch atta chment screws.

@ Turn the wing bolt clockwise until the flywheel pops loose. If the wing bolt
gets too tight for hand use, use pliers or similar to grip the wing bolt head

and turn carefully.

KL b
Point

"C‘\j_o

crankshaft.

easy to place into and remove off of the flywheel. Also make

angle on the flywheel causing excessive run out especially at the tip.

TIARA—NWROEI Ty FTa—id, Ty VOMIG L TRELZVEIICEF ST CIHIZLTAHZ EARAL Vb

WA, FCTTIIAKRA—=NZELTAT, 77y F#HOFLITENL TR IFIUZOKTT,

SEE . FA XNV = VETIRNEIE L72GE. ROREOEHASZFN210.05mmlL FTHIULHED ) T A,
ENDREVEE, WoltAZ Ty Foa—%hL, 180FRESE/E A THAGDE L EIENSD R VAN
HYFTo EBICHAGDLE THATRENDOD W 2B TL 728w,

It is important that the flywheel and clutch shoe are precisely assembled centered and straight on the rotation axis of the engine’s

After assembling the flywheel and clutch components onto the engine, using a dial indicator, rotate the flywheel and measure the
flywheel’s, the base of the clutch shaft’s and tip of the clutch shaft’s run out as indicated in the adjacent diagram.

The acceptable run out tolerance is 0.05mm or better at all 3 points indicated.

If the tolerances are off, start with the flywheel. First remove the clutch and flywheel and rotate the flywheel 90 degrees on the
collet and reassemble. If you get the tolerance, re-install the clutch and re-measure the base of the clutch shaft.

If you do not get the tolerance at this point, rotate the clutch shoe and look for an improvement. Take the better measurement of
the two positions and install the clutch shoe. Make sure when installing the clutch shoe, the shoe sits flat on the flywheel and is

sure there are no burrs on the face of the flywheel or underside of the clutch shoe as these may cause the clutch shoe to sit at an

—>
#R&10.05mmEL T

Run out is
0.05mm or less

28




RS- {0} kv
28 :
Engine assembly

(© o

© (mm

EX ¢5 ball

O

O

0') ¥ 7°SS060
O ring SS060

M3X6IE A ...
M3X6 countersunk screw

©) [Emmmm

M4XI15CS oo

©) [

M4X10CS -+

M2X6CS -oveeenee

EX 95K — b ...

FW g6X@8X0.3T -vevvereereereenes

\FW B1OXBLI8XL.ST «ovvvvevene

M4X15CS

T2V
Engine (sold separately)

FX =777 FINIT)

Clutch bell with attached gear (11T)
07 SS060
@/ O ring SS060

FW ¢6X¢8X0.3T
M4X10CS

7 50F Y 2—
Clutch shoe with attached shaft

TERTFYNILY VATE)
Propeller nut (included with engine)

B R PV 213 150kef + cm TS,
Reference value: Fastening torque 150kgf « cm.

Ay —8—F =) — 4
(A AD)

Grooved starter pulley
Washer (included)

A ¥ & Caution

Iy ry7ay 2iiE. ETEAC
HHdbh 3,

The engine mounting blocks are
directional. Take special care to install
mounting blocks as shown in all diagrams.

E37 7 4 & A -
E3 flywheel

> PRI A5
Top [0 o L— DHAAIR)
The right side (Right)
EX0—=)y 777y — | T o is designated by a
EX cooling fan dimple on the inner
° surface.
M3X6lI A

M3X6 countersunk screw

T—IN=T—
Taper collar

LROFANEELELNTLE).
It is recommended to apply a little oil.

FWp10X¢18X1.5

I
Dimple

/ SXI2Ir 7y 7(R)
0 SX engine block (Right)
3

)

SXLrIr7uyr(L)
SX engine block (Left)

AWy PV LoN— 3R U R ER L
BRICHAST £,
The throttle lever is attached after the engine is
installed to the unit.
M2F v bk
M2 nut
A28y MV L= (LYY B
Throttle lever (included in engine)

AN
/\{FWQ” EX ¢5K— L

EX ¢5 ball

VAN
M2X6CS

29




T2 EBOm

29 Engine installation

4 [ N
K& VRNV PMAX14 e 6
Button bolt M4X14
MAXASS ovevenieniieieiine 1
- |
\' |
H T —4XS5X4A.5F e 6
Collar 4X5X4.5F
N J |
(
Ry RIVIM4AX 14

717 —p4Xp5X4.5F
Collar ¢4Xp5X4.5F

Ay =5 =TTV T
Starter coupling

74

~ |
/ /\/}- e \/——
e

-
= T

Button bolt M4X14
\ /

*The prices in parentheses are the prices excluding consumption tax.

A 7 & Caution

M4X4SS Ry F<— 7 b,
Lol EffidDfFITT LS,
Max4ss Align the M4x4SS screw with the dimple
at the top of the clutch shaft and securely
tighten.
ﬂ‘ YFR—=7
2595 Dimple
Clutch shaft M4X4SS
Vg
RoF~<—2o | | D
Dimple

BT T A A
Apply molybdenum grease

5 FNo, i At | il
Code No. Name Qty Price (Yen)
WCL>T o rh 4,200
0404-716 | wc engine mount 1 (4,000)
FW o4 ff AT 630
2506-014 | w g4 hardened > (600)

F7ar
Option

2506-014
FW gdfE A
FW ¢4 tempered

717 —p4Xp5X4.5F
Collar g4Xp5X4.5F

0404-716
WCLyYr~vw vk
WC engine mount

@

757“¢4X¢5X4.5F/%
Collar g4Xp5X4.5F %
2506-014

FW g4BEA N

FW ¢4 tempered
F 7 a3 D0404-716 WCL > T > < v b & fi A
THEEE. 1T —e4Xe5X458 AL YT L — 4
DN STAFF . HMAlA 5 IZFW gaBE AL (FI58)
EEHALES,
If the optional 0404-716 WC one piece engine mount is
used, place the ¢4X@5X4.5S collars inside the frame
between the motor mount and inside of the main frame.
Use hardened FW 4mm on outer portion of frame. All
parts needed are listed above.

H5—paXp5X4.5F  RY RV IMAX 14
Collar ¢4X¢5X4.5F Button bolt M4X 14

30




Servos installation

SWM3H —REYFF ¥ HhN)
SWM3 servo (To Pitch channel)

M2.6X16TS(HEEAT) -ovevevne 20
\M2.6X16TS (with washer)

~
R

A £ & Caution

RIDFHMFIFTOX Y MDD RN
WESIE, FRLTLLIEE W,

Fasten the screws in a way as to avoid
damaging the servo grommets.

M2.6X16TS (i 4:1+)
M2.6X16TS (with washer)

\\ 2 o Ay ML —K
Throttle servo

AR\ M2.6X16TS (Ji &
@ M2.6X16TS fwif wagher)
%‘\ /\ , A,E &= Caution

SWM2H —R(ZLNR—F—Fx HILN)
SWMS2 servo (To Elevator channel) HROME [CEE |
Note the orientation of the

servos.

M2.6X16TS (JE4:1))
M2.6X16TS (with washer) <
"

M2.6X16TS (i 4&:1)
M2.6X16TS (with washer)

SWM1H—HR(TITYF ¥ RILN)
SWMI servo (To Aileron channel)

S EOREBC T,
Use the upper holes.

57— =K<z b

Rudder servo mount

PHAATTESH—HY—FKOBIZ/ A X
T4V E—DEREBEHLET,

Install a noise filter between the gyro amplifier

and the rudder servo.

¥ —ar ha—LH—F M2.6X16TS (FE4:fi)
Rudder control servo M2.6X16TS (with washer)




Receiver and gyro installation

oyAfarrs ERE

Gyro amplifier Receiver

A X & Caution

SERE BNy T -2 BET 258 . XK
CIUIABRRAB N RETUL-PUEEELT
&V,

Be sure to wrap all radio gear in protective
material and firmly secure to mechanics..
Hirobo’s optional protective material with
securing strap is highly recommended. See
part #'s below.

SRR 97— N~
Receiver battery > %

ARV (BIFE)
Radio gear protective
material (sold separately)

*The prices in parentheses are the prices excluding consumption tax.

_ , | BTG
2~ FNo. i A g
Code No. Name Q'ty Price (Yen)
RCAHZ v arvNv b (Evr) 525
2513-052 | RC mechanical cushion pad (Pink) L (500)
2513.062 |RCAAZ v a3y b (1 10) : 525 ZAFT L] poseaT

RC mechanical cushion pad (Yellow) (500)

Switch plate For switch

DACI=RI !

A ';i &= Caution \ Gyro Sensor
A Ot Y —BIBREARN Y ET, X S o =
T v A OOBIRHBASICHE > TRFITF TS E &, Double sided
Mount gyro sensor as per gyro manufacturer adhesive tape
directions. © ©
Before flying make sure operation direction and set y e
up is correct - FH—=VTTITI—H
; For charging adapter

A X & Caution

F— 7RI BRI, B EBSOFhEEE T
SR ER > T W,

Before adhering double sided tape to any mounting
surface, clean the area thoroughly with alcohol or
similar cleaning solution.

BLEERBOIToED LET,
For tidy wire arrangement, insert
charging lead as shown.

Z%‘y%ﬂﬁﬁéﬂﬁ\77%?§bf%|

*The prices in parentheses are the prices excluding consumption tax.

R " A%
o o 4 Bik
FNo. i % ANBC (giedmag) Switch
Code No. Name Qty Price (Yen)
FYEUF =T 420
0412-166 | Capin damper dubber 4 (400)
E3Vxfu~vy b 2,940
0414-325 | B3 50 mount 1 (2,800)

Ay FTL—h
ALY TU—L - —=FRTL—=LDgl0RIZ, V¥ AT - —REED) — FiER, Sv:/fitch plate

'z, WFED0412-166F ¥ ¥ > & XN—T AATHE S Z g o - S >0
For tidy wire installation, routing holes and mounting points are provided in the main /7 7°> 3> 7\{ /%H-EO)Z v
frame. See below diagrams. When routing wire through illustrated main frame holes, use Option Switch mounting screws
of 0412-166 10mm cabin damper rubber is strongly recommended for wire protection. —

0414-325 E3¥ v f 0¥
vy BT E £,

0414-325 E3 gyro mount
can be used.

Arranay s ¥4
Cable tie

[

AT A e A e o ariors IR
A% WT ZENTEET ‘

A ATy I R— Lk vy =T
BEWROTZE N,

Cable tie mounting points (as illustrated }

below) are provided in main frame for

oo

neat and tidy wire routing. :, 7 T 3 N i T\
* 1 ies 1 s S Afr s ] P Ao
fsslligrhxri;r?\:;reeas‘glrl: bleatyour > amy 554 g vodoy - g BRLF 2 — 7 ®
’ T Cable tie Gyro lead wire etc. Fuel tube routing suggestion

32




32 - /-k 0) Ejjﬁzﬁﬁég
Servo movement

ATy aE—RFTIE AT v 2IFT DO DEEKRO
"“Eﬁ‘%%f‘%
ZTREE) =07 )y NET) 12O KAEEKOT— ¥

The initial setting of the transmitter is necessary for swash mixing in swash
mode. Below is the initial setting for the transmitter, based on each
manufacturer’s data sheets, in order to preset each linkage.

v—F ’5:7%% L1ufr‘2®*ﬂﬁﬂ"“t%ﬁb‘i?‘o

l:°“/§7)—7l Z0vy I~)l/77—7“<7))\73£1 Doir—T8TH%. &%
BEORBHAZTEBEICIT>TLEEV, ECEYFH-T. R
Oy MVA—TEANTBE, H—KEA-—RAOE, Za2a—+5
W ThasEhdHUET,

Referring to the instruction manual for your particular model, input
the pitch curve and the throttle curve after the linkage is complete.
Inputting the pitch curve and throttle curve earlier than that, during
the servo horn installation, may throw the neutral position off.

RERICT—FEZANTIEE. ETRNVCRT v 28147
ZEIRL TS &0,
Select the swash type first before inputting the data in the

transmitter.
¥ /711 Nose

sst-eagle FREYASWM S AT LD AT v ¥ 2 ¥ 4 7K D
kI oTwET,

The swash type of the sst-eagle FREYA SWM is as shown in the
illustration.

REEBMT -2 — b ()

Transmitter data sheets (Example)

FUTABA T10CHP JR DSX9
[__PARAMETER __[SWASH_[HERI(HR-3) | [T SWASHTYPE | 3servos120° |
CHT(AIL) [ CH2(ELE) | CH3(THR)] CH4(RUD)[CH5(GYR)[ CH6(PIT) CH1(THR)| CH2(AIL) [CH3(ELE)| CH4(RUD) | GEAR_|AUX1(PIT)[AUX2(GY)
END POINT [(RU) [ 100% 100% 90% 100% 100% 100% REV. SW NORM REV REV NORM NORM | NORM | NORM
\(L/D) 100% 100% 90% 100% 100% | 100% TRVL ADy | (F/LID) | 90% 100% | 100% 100% 100% | 100% | 100%
REVERSE REV REV NOR NOR NOR NOR [(URIU) | 90% 100% | _100% 100% | -100% | 100% | -100%
AL -60% 5%
SWASH-AFR ELE -55% Swash Mi éﬂé%, Sﬁj
PIT 52% wash Mix PIT 85%
EXP ACT
AT D L7213 8% 55154 &@ FiPE S TR, Refer to each transmitter’s instruction manual for the correct input method.
70 MUEIE A ERE. SEK, —F, Yy 0 %@ LB bR Values may vary the combination of the transmitter, receiver, servos, gyros,
BRIZE Y. LD TT0T, 4 OMEERIT- TR, eteor depending on the aircraft itself. Be sure to carry out fine adjustments
h A - for each part.

Y — R OBEMEE
Servo movement check
AR @?DEH u;?b‘{iq‘/u PO = RDE L WHRICEET 200 F = v

After having completed the initial setting for the transmitter, check if the servos

ZLFEFLEI MY —RE—2 2T 5L, 8 IMED DAY $ < are moving in the proper direction. Temporarily attaching the servo horn makes
) FT, it easier to see the direction of the movement.
e H—RFE—vOF)E A9 B T
TN Mode I1 Servo horn movement Chléck points
by % = 7 |] |]
Aileron = = = =
ATy a7 L—rEBELIDS RN
Back view of the swash plate
ILR—y— N 1) 20 1 ( é)
Elevator ol ﬂ I] ﬂ
ATy a7 L— k&S B
Side view of the swash plate
Ey 7
Pitch
4A R
Any kv o)
Throttle
ATy L LoN—
Throttle lever
54— s Ni[rea N ¥ 7oa\
gugder -’ I] I]

BIEB A3 L v & &3 — Ko ey ahsik)
FOWE, REBRBT)N=Z AL v FDF %%Litlﬁolwu
VL R—F — t;%mi,,mzi%mﬂt F v T RmOMED L

AN (B AEROFHELSEIC LT 7ZE )

o TwET,

TA LT

When the movement does not correspond with the illustration, the rotational
direction of the servos is reversed. In this case, set the reverse switch of the
transmitter. Also, adjusting the mixing is necessary for the aileron, elevator and
pitch. (Refer to the instruction manual for each transmitter.)

33




Rotor head linkage-1

O

M2 Y RL Y R 8
M2 rod end

Yy Foy K
Pitch rod

5

¥yFuay F
Pitch rod

SE A=A
Mixing rod
SE A=A
Mixing rod

@

ZN S C
K = \ \‘QV\,__)
A
S,
&S

N
-'-

be

\—'%’.
NS

A X & Caution
JL—FER{F#E. REBICEYy F%

o> THRAEEITVET,
¥y Fay Fety M) T e Actual pitch settings are made after
Pitch rod (2 rods) hfg%ﬁ}/b}fﬁgﬂgbfg’gmm attaching main rotor blades and
12mm Cut 3 mm off the M2 rod ends. during final set up and test flights.
Mixing arm lengths should position

AN
AN\

-:m mixing arms “level” at a 50%
4 transmitter pitch curve setting as
» *H« shown in diagram.
Imm 3mm7 v b Lengths specified are for initial
#728.5mm Cut 3 mm off setting only.
Approx. 28.5 mm

IF¥FT T —48Y FREey M)
Mixing arm rod (2 rods)
85mm

#71mm  Approx. 71 mm J

34




A—4—Ay FEYDY -T2
Rotor head linkage-2

T

34

Y/ 2 B2 s s Z NN
M2 rod end

/
(§

29
\ N =
3 =S
== (—
S

\Z
=

L >

W\
SWMINOULN—/ ATy 20y w Q, «L’.
SWM aileron lever/swash rod N
(
(r

SWM7T L S— / ‘

JAT Y aayR
SWM front lever/swash rod ~ I ~

ATy a7 L—h
Swash plate

ST t——CT0)
2o\
DD
N w7
=X
& R

N

SWMINB LN~/ ATy 2amy R
SWM aileron lever/swash rod

SWM7Ua Y hLN—/ZAT v a2y N
SWM front lever/swash rod
50mm

LUAN! B |
[ .

‘ #J38mm  Approx. 38 mm
SWMINVH Y LN—/AT v oty KRty b) Point
TL—REfR, EBRICEYFZE

SWM aileron lever/swash rod (2 rods)
S0mm Hl> THRABEETVES,
After having installed the blades,

L ‘“"f measure the actual pitch and
#938mm  Approx. 38 mm readjust.

35



35 | | SWMDU > —21
SWM linkage-1

4 ~N i
SWMIL~—% -0y Ftv M)
© (Jrummm SWM elevator rod (2 rods) 20mm
M2XBCS orvvvvvvvveeessssssnrnneenee 2 < .

oD S =70
M2F 7 B 2 #J55mm  Approx. 55mm
M2 nut

S
EX g5 K= VEf o 2 Point

EX ¢5 ball with stand FEET2ZY—RiIck>T, AV RD

RIEFZLZEDDOEIOT, Y-

@:-I ICEDETHRAEZT> TS,
o ls T s The lengths of the rods vary slightly

Iltd,[% lr:;d/el};dl B v 4 depending on the servos used. Be
- % sure to fine-adjust them for a

perfect alignment with the servos.

Y—Rr—y M2F v
Servo horn M2 nut

EXg5HR — VARt
EX ¢5 ball with stand

M2X8CS

Screw included with servo

i I
Ol O

O]
O
I

L N—(B)
I-type lever (B) ‘
E—FI E—F1I c
1\fode I Mode IT #115mm (12.5mm CH )
EEEORT 4 v 7 OLE Approx. 15 mm
Position of the transmitter stick (12.5 mm is OK.)
REHoILOY, ZLR—F—_ 20y L #15mm (12.5mmTH )
DEAT Ay 7 BERPY A= a—b T Approx. 15 mm
DI, FRD X HICTHRLAN=B LY —RFk— (12.5 mm is OK.)
VB MRG0 2 fESFRICR L TD90° s B
Eoicuy FOMELT RS, ®

With each stick of the transmitter’s aileron, elevator
and throttle as well as the trim set in the neutral
position, adjust the rods so that the I-type lever B
and the servo horn are perpendicular to the rotational
axis as shown in the illustration on the right.

L

36




36

SWM linkage-2

SWM®DY > —

-2

SWMI )Lt L/)N—RO v KRty b)
SWM aileron lever R rod (2 sets)

/ N\
© (o A e 115mm L
M2XECS -veveerververeemvenenne 2
B #J99mm  Approx. 99mm N
M2F U B s 2 < >
M2 nut
B
Dj] o 115mm -
EX g5 K= VEfF e 2 @ i I E
EX ¢5 ball with stand q ] . b2 D
L #9100.5mm  Approx. 100.5mm _
= =l
Ol
M2y R N e 4 T oR
\M2 rod end Y, Point
AT Y —MRick>T, AY ko
RSRELVEDLODFIDOT, ¥—iR
S 4 ICEDLETHRAEZT>TLLE L,
— ;’( % The lengths of the rods vary slightly
o o “ depending on the servos used. Be
N &= l sure to fine-adjust them for a
SWMILT YL A—Ruvy FA Yo N\ perfect alignment with the servos.
SWM aileron lever R rod A Q Q D

H—Rr—r M2FvE
Servo horn M2 nut

EXg5 R — L EN
EX ¢5 ball with stand

M2X8CS

E—FI E—F1I
Mode I Mode 11

RAEHD AT 4 v 7 DAE
Position of the transmitter stick

EE#HOoIVO Y, T1LR—¥F—_ ATV L
—a—bFTW
OF, AHO L HICSWMI LT Y LN—REH
23 LT D90°
X% 5 L) ICR—VEIFIT, SWMT Lo~ L
IN=RPKFEIZRALLHIZ, By F

DEAT Ay 7 BLOFY LM
— Kk — o ARG RS

72E

‘With each stick of the transmitter’s aileron, elevator and
throttle as well as the trim set in the neutral position,

install the balls so that the SWM aileron

servo horn are perpendicular to the rotational axis and
adjust the rod so that the SWM aileron lever R is

horizontal as illustrated on the right.

SWMI)lue ¥ L \—Ruvy FB
SWM aileron lever R rod B

F—RIHED -

Screw included with the servo
SWMI LT > L/N—RO v N2 RS, K
EHENPORT, AUy a7 bL— P T X Mt

LTEATHLI EEMERLTLEEI N,
TV B GEEBI TSI 7zSWMIZ )L 1T > LN
—/ZATvyaay FOESZHEL, EMIZLT

ATy aT7L—MHEAIK
B5ESICRSEZHHT 5,
Adjust the length so that

the swash plate is vertical. &V

After having adjusted the SWM aileron lever R rod, view
- from the side and check if the swash plate is perpendicular
to the mast. In the event it is tilting, adjust the length of
the SWM aileron lever and swash rod, installed as
explained in [34, so as to make it perpendicular.

SWMI)Lu ¥ L/ /Y—R
SWM aileron lever R

DFFEL TS

N «
s
L Ap 2'51171?7
Proy. 2.5
¥ 15 ~mm
-5
Appr mm
25

lever R and the

37




37

SWMDOY >4 —2-3
SWM linkage-3

SWMI)L O Y LN—LE v Rl v })
SWM aileron lever L rod (each 1 set)
A I 160mm >l
OT=n
L #J145mm  Approx. 145mm J
= gl
B . 160mm g
P #9146.5mm  Approx. 146.5mm J
= =
KAV K
——
M2X8CS -evveerreereeennnn S| ERT BT —RICL>T, O
RORSEEZLEDD I DT,
@ B Y—RICELETHAZRZT-
TLREEW, X AEBDOREIE
M2 7 b 2 y—Rick>TEEDET,

© (X1

EX ¢5 R—=IVEf e 2

EX ¢5 ball with stand

@limm

M2OYRIUR s 4
\MZ rod end )

The lengths of the rods vary
slightly depending on the
servos used. Be sure to fine-
adjust them for a perfect
alignment with the servos. In
addition the lengths of rods A
and B vary depending on the
servos.

M2 nut

EXg5 R — L&t
EX ¢5 ball with stand

M2F v b p—Rh—

Servo horn

M2X8CS

)
oo

E—F1 E—F1I
Mode I Mode II
PASHED AT 4y DAL IE

Position of the transmitter stick

EAE

EATA v, BEU
&
IR =V AU

P ZRBEHIT, By

E#o)rory, 1L RXN—%F—_ ATy LD

=
CARO L) ICSWMI LV E v LN—LEH— R
— VA AL L F R SR LT 0900127 B

M LADRZ2=FTID

Hi725 7%

Front view

P—RI D+
Screw included with the servo horn

SWMI Lo ¥ LS—LHE vy Fe AT, SEriEbs L0

SWMILar L 3—Layk A
\SWM aileron lever L rod A

SWMI/)Lu L 3—Luyr B
SWM aileron lever L rod B

M2HRZEE, ATy 2T L= MY A M LTHA

THbHILRIEAL T,

TV A E RBITHT 2SWMT V1 > LN—/A T
Yany FORSZHEL, EAICL TS,
After having adjusted the SWM aileron lever L rod, view from the
side and front to check if the swash plate is perpendicular to the
mast. In the event it is tilting, adjust the length of the SWM aileron
lever and swash rod, installed as explained in [34], so as to make it

perpendicular.

A7vya -t
BEAIKRZLIICRS
=9,

Adjust the length
so that the swash
plate is vertical.

SWMI )T ¥ LN—LAS
FOFREL TLZE W,

‘With the transmitter’s aileron, elevator and throttle sticks
as well as the trim set in the neutral position, install the

balls so that the SWM aileron lever L and the servo horn
are perpendicular to the rotational axis and adjust the rod
so that the SWM aileron lever L is horizontal as illustrated

on the right.

s

©

Kz

Vi

SWMI)La L 3—L
SWM aileron lever L

LSS

Horizontal

38




3g | | AR Y LD =2
Throttle linkage

\ AWy fvay R

-
@ Dmmm Throttle rod
75mm

M2XECS -reeeevermerresrneeessnaneens 1 -
@ 0 (:!E-!!E“ “@!iiﬂi:>
[ L #963mm

M2F 7 B e 1
M2 nut e Approx. 63mm >
IV VOMEIZE > TRESHEMNLET,
Length can vary by engine manufacturer.
EX @5 R =)V oo 1
EX ¢5 ball
(D) EEEOAT 4 v 7 BRI L S, WO L) BRI R 2T — KA — Y RoAw

@:-I Pvmy KEHELET,

R With the transmitter stick at neutral and throttle trim high, adjust servo horn, throttle rod length and
M2y R R e, 2 throttle lever position to match illustration below. Most engines have helpful carburetor marks for set up.
M2 rod end

N )
71

Towards the nose of the unit

=

o Servo horn

hy N

Neutral

(L J
% !
M2Fvh % =]
<] \ |
\ I/ S
NG, ~ - — 4 :
N /%// ‘ &, Full open

s‘ﬁ\/J

EX g5 —)
EX ¢5 ball

= ]
" G ' S
O/LO/ 0.0 A
/ g ‘
£ M £— FlI 7
Mode I Mode II
2) 3 A Q) EEWDO ATy VAT A v 7% TUNAIZLEEE, 20y bbdy B3

DoEL VL I, R

Q) Gk [Kf RLAD

7 EPA
NAPOEAEZ WS L THEL £,
With the transmitter throttle stick at the high end position, adjust (decrease) the

;\E/I(;iel\ll f/[;dl\ IIII value of the high side with the following function of each transmitter so that the
. throttle stick is not subject to stress.
EhvA
Neutral Futaba ATV / END POINT
/\ 4o |: JR  TRVLADJ
! Full open Sanwa EPA

@/v
3) 3 3 B) ZEBOAT Y MUAF 4 v 7k AT—IZL, ARy PR L% AD

=Lk &, ATy My RO 5X5 R 0WERIC, 55k
|:757/‘\ ATV /END POINT

JR TRVL ADJ
7 EPA
A0 —DFEZ RS LTHELI T,
F— NI E— FII With the transmitter throttle stick and the throttle trim in the low position, adjust
Mode I Mode II (decrease) the value of the low side with the following function of each
VA transmitter so that the throttle stick is not subject to stress.

ezl Neutral |:

Futaba ATV /END POINT
JR TRVL ADJ
Sanwa EPA

39




Rudder linkage
[ N
M2X6ECS -ovvvreerrmmsnnrinninnenes 1 m
Y 2 i N 1
M2 nut
EX 65 R =l o 1
EX @5 ball
O
M2 Y RV R s 2
\MZ rod end Y,
F—Rk—r
~ Servo horn
//@k\‘ -
B () B s s :
< ST =T =257 1=805 NN
Octagonal tail boom pipe L=805 209\%
EX g5K—)L >\
EX ¢5 ball

Oy
Rod end

P M2X167’9’v7\]\ﬂ‘71\°
f % M2X16 Adjustment rod

@5 7% —a2 ba—)IVHayR L=730
¢5 Rudder control rod L=730

M2X167 ¥ ARy E
M2X16 Adjustment rod

e

=R ROFY

, & Screw attached to the servo

‘
Oo

PAREN
PN - AT AT N L
Cut =Rk — Z—a—F7)
—a—hk7) Programmable
Servo horn: transmitter
neutral Stick and trim: neutral

TN T = L85 TG L TEHADKE (9H%E)
Set tail lever middle position perpendicular to tail boom pipe (initial

e 71 setting)
Front of heli 7777
AN Y FOMERICE > TELLETHOT, 7714 b %
- . . Tk o
T—IVEYFLN— b R7zX ”I"/h " . Li? dependi flioht stvle and .
Tail pitch lever Top view with lever 1118 setting can change depending on flight style and gyro set up.

shown for position Final setting is made after initial flights.

40




37 P A VEN N i
Main blade assembly 65 KT 9 7L b
@5 drag bolt

( )
AN
@ |\\\\\\\l Blade holder
85 KT 2 TR B s 2 )
@5 drag bolt SSZ7 L — FAR—+—3T

SSZ blade spacer 3T

@ AL YT L—F (W5%)

MAF AT LTI B e 2 Main blade (sold separately)
M4 nylon nut

- /

M4+ At b

M4 nylon nut

FED AACTU—FRECHRBICRVEMOHTTET,

Note: Tighten the g5 drag bolt and M4 nylon nuts so that the

ALY TVL—=FDONT A% T4,
Balance the main rotor blade.

T main blades can move slightly.
C QE g: 680~720mm®D X { ¥ 7L — FHPHHTE T,
/ Main blade of 680 to 720 mm length can be installed.

BWHICT =7, Th—-VEEESET,
Wrap a lighter main rotor blade with tracking tape or a decal
to bring it into balance with the heavier blade.

L=680~720mm

41




a1 | | EvF/ZB Y MILORE
Pitch and Throttle setting

WY FoiE M Pitch setting
= 2 R P O N -

) 6121; ’féz@ 1<C f/-; 7:1 Z 4{%;5 Iz g " 5 ?) 2;3 i?;-/_c“_‘ Ef ;"; i (D Check that no data has been input into the pitch curve function of the
“CE{DF‘:CS \ - (gb ‘i/ 1% ij " ;CE i%ﬁfﬁe <Tf“é N ”? N transmitter. If any data has been input, delete it. (Refer to the
A" bxo‘j . rﬁt - _1_\1?1%@'{1_)% E'}: é; ﬁ)‘{ Lol _O FoE transmitter instruction manual for the details.)

@ %EEEOO")L’ 7 %/JZ 5) - Tg //;Dq]/i}?@&é‘ ’E?J?J;ZL 34 ? (@ Adjust the length of the pitch rods so that the main blade pitch is
7T WO I Rlde ° 0° when the transmitter throttle stick is at neutral. * Adjust for both
MLTTH DAL ¥ TL— FEREL TSV, i blades !

o e ” e . S\ psat00 .

® l/j ; algi;: ;Jj 5‘7{ “éj ffé C)% %/: Tiklﬂ i?;@f?ﬁf) ﬂc}g) (3 Check that the full stroke (the difference between the low pitch and
i;/i O/\ FRve jf;/: o :fh" ° OJ % 017 b ;ﬂ‘ _%)l(l),/\ high pitch) is set to approximately 19°. For example, if the low pitch
o f?;# : g g&lf’%%}% e SRR is set to —10° and the high pitch is set to 9°, then it is 9° — (~10°) =
R Zagéﬁ;ki ¢ bo - %lf ;E‘T_“_ 5 % » L 7 2 f/’; 19° . If the full stroke cannot be set to 19°, use the transmitter to
\) YO 7REBEL, 197k 77 AJJLTLE adjust the amount of swash mixing of pitches, and then enter data to
Vo set the full stroke to 19°.

EvFr—Y% 24070 —=FFOEmh»oH
80mmIZHUAS 1T, AF ET A F— =2 KFITL
TEyF7r—YTllh 9,

XA TV—=F2LLELLETFTUY 3, )
Set pitch gauge about 80mm from the main rotor
blade tip and measure. Be sure to keep the flybar

EyFay K

level. Measure pitch while lifting up a little on the FILEL FIFT Pitch rod
blade for positive pitch measurement and down a little for Tl B F 7}- .
negative pitch measurement. I:ift blade a little

and measure

A\ & Caution

PBFEOR—RE Y F4'—(2513-040) 2 fFHAL T
(@aE-IAN

For best results, use Hirobo’s pitch gauge
2513-040.

Va& 7

1l

ﬁ:ﬁso%

Approx. 80mm

=5 =
7J<¥<

Horizontal

[\
_ _ -
A
Horizontal B B B B
Q
©) O
7JQZ 7 = © o
Horizontal B > ®© B
0 O

42




WY Fh—T7DO%RE M Pitch curve setting

REDITWHIE, THHORERKOHHELZ TELZ2E W, ) (Refer to your transmitter’s instruction manual for radio specific pitch
BT arTEDE Y TFHARTOEDL D I2h D LD %E curve setting descriptions).
Oy Fh—THREICT =72 AT L TLEE W, Adjust your radio’s pitch curve percentages so the following suggested pitch
KEDF—%—13ara— 57 7°EI REFHO L DTT, curve degrees are measured on your helicopter at the low, mid and high
IV BE, T —SHICE 0B LT, RN RER points.
T3, Note: actual values can vary depending on engine, muffler, fuel and this

data is a general guideline only.

£—KrI| [MODEI I¥F Ay N D1 D2 IR
| T | T | Condition|  (731) > 77) | (b —73) (T =) S ﬁ;ﬂ [
olllo)] Qllle) Hovering Loop Roll uto-rotation
N /f Eo ¥ 9: o o _ o o.__Qo o o o
1t i High pitch 8.5 9°~9.5 7.5°~8 9°~9.5 11
[@lllo [olllo] — —
- = = —a—hJW 3,50~ 40 0°
1 ] Neutral :
[ollo] @]l o—t vy o 2 co o zo . o aco o o
== = = Low pitch -3°~-3.5 -4°~-5 -5 -9°~-9.5 -6°~-7

Yy Fh—7 (%)

Pitch curve (reference)

E AV I/ V—T7% o - 3D F—ta—F7—3ar
Hovering Loop Roll Auto-rotation
100% 100% 100% 100% 100%
| r// 4/ /
1 ] A / y
50% 50% /r/ 50% 50% /( 50%
” ] / /
/( Y
0%

) — 0% — 0% - 0% - 0% —
AFA) 0= AFA9) G ATy M ATAY) 0= AFA90 G AFeyp i ATOP IS RF490 U AF4yp M ATO07 0= AT B AF4ys M A4S 0= AFA9) 0T AF(90 M
Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High

BATy PV —TOHRE M Throttle curve adjustment
A8y MVh—=T1F, =T r, BEL v 79—, BXUORESIC A throttle curve can vary due to engine, muffler, fuel types, weather, etc.
S0 L EFd, TOTFI7 %%% F— % ]\jj L7, FERBIC The below graphs are starting points only and will require finer tuning after
774 ME LTHIAELZ LTS, first flights have been made.
Ady VA =T (5%)
Throttle curve (reference)
VAU V=T 0=l % 3D F—hro—F— a3
Hovering Loop Roll Auto-rotation
100% 100% 100% 100% 100%
e
/ =~
50% 50% 50% 50% 50%
—
—

0% 0% 0% 0% 0%
ATAY) 0= AFA9P WG AFqyp oM ATAVY U= AFA9SIRE AF4yp oM ATAI 0= AFA90 R AF49s M ATAI RS AFA9RE AFA90 M UV USTA R v 7 FE
Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High .2 > 7 v FOMETH S &

The engine shall be in idle status or off.
A2 b KA b
Point Point

FINY 2 JEEHIE1,500rpmETE THREL TS ZE W, TARVTy THOBOEIC. RICI IO ORGEF EFEBEVEDS
O—%—~Avy O E, BEMEVEBBAPEZ 2580 OREROIAL T3> TaLI1EOHREEEEAL T EEL,
HYUET, When switching the idle-up mode, make use of a function
Adjust the hovering rotational speed to be around 1,500 rpm. such as the condition delay function so as to prevent the
If the rotational speed is low, the unit may sway side to side engine from speeding up quickly.

(roll) due to the characteristics of the rotor head.

43




*vE /X / E—-DOMT

42 Cabin and windshield treatments

| SRR A)) NN
Prepping the cabin
MAVHIC, FY X OREEGE S v F =R ETY M- TL 7
éb\O

First, trim cabin as shown with a sharp modeling knife or similar.

¢10 7BV
Make @10 holes

A ¥ & Caution

CORMER . HETHERTTHBDITNSHD
RERT. FYECBFAIOXX > N—EDNE
BReELOENFD . BRLAICRELFTEEL,
Hole marking positions are guides only. First make
a 3mm hole at marked positions and test fit cabin
to cross members. Open holes to full 10mm size
accordingly using the 3mm initial holes as
centering guides.

Aok A * & Caution

Cut

hy Z—EDANYEFERT BRI 7HE LV
L3 FTHTERL TS,

Be extremely careful when using sharp cutting
tools for Cabin preparation.

ST Wy -l
Washing Trimming the windshield

FrErEEY T VKTHVET,

Wash the cabin with soap and water.

Fr /=% hy FIAVICEDETHY PLET,
Cut the windshield along the lines.

44




Cabin and windshield installation

Wy y . Fv /-0
Cabin and Windshield assembly

92 BT
Make @2 holes

- N Fyrrr
@ @mﬂm Cabin
M3XECS:weveverevemeremineriviieninanas 4 ERUUT U= T A
Cabin damper rubber
(UM
M2.6X6TS-2 F T A woeeennens 12
M2.6X6TS-2 truss Ty
NI
Inside
FW @3X@OXIT wevvveveessenssnens 4
- /
FW ¢3Xg9X1T
E R VA Cte A
M3X8CS Cabin damper rubber
M2.6X6TS-2 7 A \%
M2.6X6TS truss ™

FYEIFT =T L
Cabin damper rubber

FW ¢3X@9X1T
FW ¢3Xg9X1T

M3X8CS M3X8CS

ZO0yMVEYRDBTFHTS | ) 5 |
BEEHYILTLEZL,
If the cabin interferes |,
with throttlerod
operation, trim cabin
accordingly.
M2.6X6TS-2 FF7 A ¢
M2.6X6TS-2 truss

M3X8CS

FrE T UIN=T L FW ¢3X@9X1T
Cabin damper rubber

‘,
A
)

M2.6X6TS-2 b7 A
M2.6X6TS-2 truss

45




44

T H—IIVDBEfT T
Decal application

Ny —=DRBEI, TH—VEMS TSN,
Apply the decals using the images on the package as reference.

F v

Y rorh =i

O
!

®
|

@@

v
@
v

GDNEIZHE A & X WwTL I,

It is recommended to affix the decals of
the cabin in the following order:

oo

'
@
!

)

G ComapaD>

KD T — V&G LEE T H — VORHE L F ¥ E X ORI
oty oRRe, RO ABEM MY 1 2 K7 4V AalE) AT
L= REPIT TS 0,
TH—NVOMEROPEZHIZ2 Y, T2F@AE T %D
T, hWVIZELE 2 T T,

When applying large decals, wet decal with a coat of soapy water, rubbing
alcohol, or special automotive window tinting solution to allow easier decal
positioning and working time. Heat from a hair dryer can be used to place
decals as well and make them pliable around corners. With patience and
these suggestions, the decals will have a beautiful finish. Adding a protective
clear coat over the cabin is recommended for a long lasting finish.

m-7—n

Decal

TJLAXYaITFhI—N (FrEUH)

Freya logo decals for cabin

TJLA4xvuIarFh—) (JBEH)

Freya logo decals for tail stabilizers

HIRO30.
HIRO30.

2
i

2
T

©2005 Prtd n

-hirobo.co.jp/

HIROBO.

©2005 Privtedin Japan NO.10A62

46




MEMO

47




3. #if{€/Y— "V 2D\ T Repair parts

2008F9RMTE
@HE/N—YDIBEAICDEEL T FyMBASNARREAD—FNO.EBIEE S THEVRH S,
@ LEENHETEAPRELHE . EELSH/ -V RETTERBRICTERLIAAIZLL,
EERDHE
EmmIEEREICT. RN ZAPS3B~7HRIR TH BTV ELET,
FIEICHEF NS LANA ERER . GW. HRKRAF DI AALRATHSIA~7HRIRESE TV ZEET,
E/eN H*ﬂ&bti#ﬂﬂﬁﬂb@t&ﬁE|~3Elti(‘:/\/\ CHEEEWKZEDHNET  HONPLHTT A ZS W,

Fﬁunaﬂ"ﬂ\Ei%_éjzmmé\riiiti%iféﬁ;ﬁ.bfﬁmti%é‘mafs%‘—%ﬁf“—q“b\ SEIESHLIAIC

HEEE (0847-45-2834) IN—VRFTCTERD L REL SV RIERHE YL TEBVLWELET,

¥ OA—RNO.RBIIFERICKRRLTHIET . BRI BV TTCICHERARTE RSN,
BEHEDIHEICLDRTR THRIZMTHIEBANDT. I—RNO. RBE. HEBEIHERD L. T3 XLEEL,

—l BERATE
@B HIAL [FAX |ICTE-THYET.

OHIAI [(REFIMR| LBV ET, Fﬁuu?‘ﬁ:ﬁ?ﬁ:(:)ﬁL\7“:[52%%(:\ﬁﬁ’&%ﬁﬂﬁ@?‘ﬂ:}siﬂK EEN,

et [(DNN—Y R EDEE+QHEDI(5%)] + OFH (5| FHFHAHK) K LETT,
Xeb RMEFRICLEE. %Eﬁ?)ﬁil VFZEICL2RERMIBEToTHIEEA, TTHEZE,

WEH (5| F 8RN ) X EmEFHERESEZVDHBXICL>TELNET,

GLECEIE] . 1AAMUE | SAFEE

X L 375%%5% 107'%5!%5%
T . B ¥1,575 ¥1,680 | ¥1,890
it ¥1,365 ¥1470 | ¥1,680
RISt IBE RS | ¥1,155 ¥1260 | ¥1,470
B7E. F ¥1,050 ¥1155 | ¥1,365
mE ¥1,155 ¥1260 | ¥1,470
AM ¥1,050 ¥1,155 | ¥1,365

() ALBEICHEFTND AT /S—Y9,800H R TEXNIBE
e ETEE¥10,290 [D/X—VRKEDEET¥9,800 + QHEF(5%) ¥490 ] + DFEFH(EIFEFHA) ¥1,680
=HXHLEE¥11,970 £LVETS,

EYE (= LTHEN L EL) SfiNo.

H8UAKERA F A A | 2axE®| ECoT - 2E8LE
spr| | ] ] | ewemE] 5295 -FZLEL
B T + B ﬂ * 75

ZH FEfEIETE ( BELE)

s 0 0 -] |

e 0@ ER

ZAEFR - il X

TEL ( ) | FAX | ( )

29— FNo &% B e + %

OI—yKenEEt

0 @iKBE (5%)
A
iﬁ"% [ maditeE (0+)
CHSIFAXIC TR THB D £, T

EoR—-#%Ret —=viR) [ e (REIFHER) | |
FAX:0847-47-6108 —

FAXZBEFETHRWNAIL, TEL 0847-45-2834F THEFES 2N,
T726-0006 [k BB AFR LD E3-3-1 | 5XUSBE=AHREEHE (1) 10 | |

48




ffav 2531-001 2539-017 .

| \y /g \\
9 \_2506-044 ~
| 2532-030 ~ 0414-518
\ 2500-090 S
]

| 2506 042

2500-073 /\@
0414-462
'i )

9

e =
2500-090
2506-044

0414-520

0414-458 N
"< 2533-030 I~

2500-073

|
|
|
|
|

|
| |
|
| 2532-021 |
' 2500-044
| 2529-003 & 2532055 |
i 2506-035 / s |
| 0414-519 /. O @ |
| 2532-031 25212%; o 0414-523 (OP) |

- - 0414-524
| 2525-007 . |
| 0414-522 N ¥ B\ NS |
2521030 - /( / >/ 0414-521 | 2500-091 |
' e <S8 ?/_ N0 e |
| 2532015 > 2532-031 2505-007 . \’\
| \, \\ g 2525007 < 2539-009 |
@7'»\\\ N~
|

2531-001

0414-531 (5I7¢)
(Sold separately)

0414-463

0404-347(0P)
2530-009 0404- 4( )
2521-078

\ 3 -
- \\ 0404-711(OP)
) /@f \ f—
r'—'—'_'_'_"' - @ ) 2532-032 | —_——

|
|
|
|
| 0414-218
|
|
|
|

2500-061

D

|
|

3

| 2505-013
i 3\ 2539-025
|

|

|

2522-004
| 2524-001

2521-078
2530-009

2531-001

0414-5181C 1 HENFH A,
Not 1ncluded in 0414-518.

|
|
|
i |
N 2505013 |

% 2531-001

49



* The prices in parentheses are the prices excluding consumption tax.

- — 7RIS —
Code - i Pl e fii %
Code No. Part Q'ty Price (Yen) Remarks
X F C 5 A F— 73— gaxX4a90 1,050 FTTa >
0404-347 | §abilizer bar 94X490 2 (1.000) Option
2 & C T A F— N —paxX535 1,050
0404-348 | g bilizer bar g4X535 2 (1,000)
0404711 | WC A5 &5 A 4 —/3—4X555 N 1,050 FFTa
- ‘WC stabilizer bar p4X555 (1,000) Option
0414-108 AT EITAF—TL—F 5 1,890 AR v oS—, RTFF
Stabilizer blade (1,800) With stopper and screw
0414218 | 2 ETAHT AT vii—g4 N 1,050 M3X3SSTf
- Stabilizer stopper g4 (1,000) ‘With M3X3SS
0414-458 | SSZIVET L R—F v v 7 1 1,680 I TfF
SSZ-IV damper cap (1,600) ‘With screws
SSZAV ¥ > /<— T2 #80 1.050
0414-459 | §57.T1v damper rubber #80 2 (1.000)
SSZIVI — 7 12,600
0414-461 | 557 1v yoke ! (12.000)
SSZIVE s ¥ —E T 945
0414-462 | 57 1V center pin 1 (900)
0414-463 | SSZIVAF ESAHF—a X FH— LT — 24 1 2,625 M3X3SSff
= SSZ-1V stabilizer control arm (2,500) With M3X3SS
SSZIAVT — J — 2.835 Bre. A
0414-464 | §97 1V seesaw 1 (2.700) With bearing
0414498 | 2P ETAT—Fx v Ty b L25, L20 % 2 1,260
Stabilizer cap set .25, L.20 each 2 (1,200)
0414-518 | SSZ-VH — % —~ > FASSY EN 63,000
SSZ-V rotor head ASSY 1 set (60,000)
SSZV7 L — Rl ¥ — 9,030
0414-519 | 557V blade holder ! (8.600)
SSZNVTZ = FU > FAE T Fib 1,575
0414-520 | 57 v feathering spindle ! (1.500)
SSZVE v F7 — 2 3.150
0414-521 | §57 v pitch arm 1 (3.000)
SSZNIFXF T T T — 4 4,200 Brg.fif
0414-522 | §97 v mixing arm ! (4.000) With bearing
SSZ 7L — KA ~—H —2T 3.465 FTTa >
0414-523 | §57 blade spacer 2T 4 (3.300) Option
SSZ 7 L — F A <—H —3T 3.465
0414-524 | 557 plade spacer 3T 4 (3.300)
T —F Ry ZXAFL 2.100
0414-525 Insert drag metal 4 (2,000)
0414-531 | EX A 1 > 7L — FL=700 (FRP) 155 19,950 FTTa >
: EX main blade L=700 (FRP) 1 set (19.000) | Option
2500-044 | Brg. ¢8Xp16X5 ZZ 2 (} ’%88)
2500-061 | Brg. p4Xg9X4 ZZ 2 (}%88)
2500-073 | Brg. p4X¢8X3FZZ 2 (} ’%88)
2500-090 | Brg. ¢5Xp13X4F ZZ 2 (}’%88)
Bre. 2 9 X I ¢8Xpl6X5H 1.680
2500-091 | Bearing thrust g8Xel6X5H 2 (1.600)
M4F A 9> F v k 210
2505-007 | N4 nylon nut 10 (200)
M2.6F v k 210
2505-013 | v o7 20 200)
2506-035 | FW ¢8Xg12X0.1T 10 (i(%g)
2506-041 | FW ¢5X@¢12X1.5T 5 (23?))
2506-042 | FW ¢2.6X35X0.5T 10 (2(1)3)
FW 2.6X97.5X0.5 1 315
2506-044 | Ew 45 '6X7.5X0.5 black 10 (300)
7 5 —4X6X2 420
2521-039 | g jjar 4X6X2 2 (400)
715 —13X16X12 525
2521-074 | Coflar 13X16X12 2 (500)
7 5 —2.6XAXAF 525
2521-078 | Cgjlar 2.6X4X4F 2 (500)
71 5 —3X6.5X10.5F 735
2521-135 | collar 3X6.5X10.5F 2 (700)
ST v X F o FM2X35 525
2522-004 | A giust rod M2X35 5 (500)
F o v A P FM2X12 525
2522-028 | A djust rod M2X12 > (500)
M2 v FLy R 525
2524-001 | M5 rod end 10 (500)
EXg5 R — VET 1,050
2525-007 | EX 45 ball with stand 10 (1,000)
85K — L ERT2 1,050
2525-008 | 5 hall with stand 2 10 (1.000)
0 > ZP-7 315
2529-003 | G ring P-7 2 (300)
ER v F AR F5X12.5XM3 420
2530-009 | piyot bolt 5X12.5XM3 2 (400)
v R A2 2 —M3X3 315
2531-001 | got screw M3X3 10 (300)
Fx v TR U 2 —M3XI15 420
2532-015 | Cap screw M3X15 10 (400)
Fx v TR Y 2 —MIXI0 630
2532-021 | cap screw M4X10 10 (600)
F v TR Y 2 —M2.6X8 840
2532-030 | cap screw M2.6X8 10 (800)
Fx v TR Y 2 —M2X6 840
2532-031 | cap screw M2X6 10 (800)
Fxv v TR Y 2 —M2X12 840
2532-032 | Cap serew M2X12 10 (800)
F v Z7FIL kg5 630
2532055 | prag bolt 95 2 (600)
FRT < EAMIIXS 420
2533-030 | pyp head screw M1.7X5 20 (400)
F¥ > FIL FM5X10 315
2539-009 | Bygon bolt M5X10 2 (300)
R > AL FM3X8 315
2539-011 | Byton bolt M3X8 2 (300)
RZ oL F M3X6 315
2539-017 | Bugon bolt M3X6 2 (300)
ST~y FZ 27 U2 —M2.6X8 525
2539-025 | Thin head screw M2.6X8 10 (500

50




0414-311

# 1 2532-004
2531-002 @\ " 2509-009
0414-467 @

- 4: 2507-001

1 )@2539-010
PO\ 2500-073
S 2530-005

2531-006
2500-073

0414-466 Vﬂ

I —

‘ ‘ 2521-094
2531-003 E@) 2500-073

~_ 2500-066 0414-438 2530-005 o
Q 2500-073 ‘\‘ |
(@b)

2530010 gy ORD
2500-049 ‘ : i i
e

2531-006 s
W -
! 5507.001 | 0414-467
\ 2509-009 | ;  2530-005 3535007
0414-404 (11T) e — [ f—
0414-403 (10T) (OP) 2532031 . {éﬁ M
0414-374 (12T) (OP) 2525.007 | g T, 8 2532-031
Eal
=00
=l
N

(O
0414-230 %

2530-005 N O gor
2513-053 (H5%8) 0414-472_+ |

(sold separately)

2532-031
2506-029 2532-021

2529-008

0414-472121F & FN T A, '
Not included in 0414-472.

0414-307

AR S 2532-039

(x> APE)

Prop nut included
with engine
0414-313
0404-707 (95T)
0404-706 (93T) (OP)
0414-454 (91T) (OP) 0414-309
& 2538-002 ‘ 0404-616
g? 0404-805
2506-045 0414-287
(@)/ 2500-047
2Ty H5E) 2521-084
Engine not
included
2539-020
\@\ 2500-048
2505-001 2500-047

0414-114

- 2506017
%\ / 2525-006

2532-031

Vo

2532-002 2532-034

2506-019

2521-053
2532-002

%

2506-019

2532-034 )
T

2532-022
51



* The prices in parentheses are the prices excluding consumption tax.

= — FNo. S At | PRI %
Code No. Part Q'ty Price (Yen) Remarks
0204012 | 27 — % 7 — 1 — % YS, OS61SX /1] | 315
B Starter pulley washer (for YS, OS61SX) (300)
EX 2 — 1 > 777 > 2.100
0404-118 | EX Cooling fan 1 (2.000)
F — & T BRE il 2,940
0404-616 Auto-rotation drive shaft 1 (2,800)
EXXA 1 > %% 93T 3.675
0404-706 | EX main gear 93T ! (3.500)
EXA f > % 95T 3.675
0404-707 | EX main gear 95T 1 (3.500)
SX 57— /35— % 5 — (0S60 ) 525
0404-805 | g% (aper collar (for OS60) 1 (500)
€7 >~ FEX¥V86T 420
0414-114 Second gear 86T 1 (400)
0414230 | NAAT =5 =5 T 25 (60~90 Fil) 1 1,680
- Hexagon starter coupling (for 60-90) (1,600)
0414-287 EL(V/7D v 27 (R,L) %1 1,890 JELE12mm
ngine block (R, L) each 1 (1,800) Thickness 12mm
B3l 27 5 v F o = — 3.360
0414-307 | E3 ¢lutch shoe with shaft 1 (3.200)
0414300 | B3BT —FH—F—323 > 2755 FASSY 1N ,40
- E3 auto-rotation clutch assembly 1 set (8,000)
0414311 | 910 X 7 >~ Z | P=199 L=224 (SUS) L 3.780
- »10 main mast P=199 L=224 (SUS) (3.600)
oa1a31z | PION=FZ7 Uy T<A Y 2 . 1,050 M2.6X6CSTF
o #10 hard grip mast lock (1,000) With M2.6X6CS
E3 75441 —)L 1 3% 4,725
0414-313 | E3 f]y wheel 1 set (4.500)
0414-374 | WBref§ 7 5 >~ F~OL12T 4,725 80-90/H
‘W-brg. clutch bell with gear (12T) (4,500) For 80-90
W Brgfif 7 5 » F )L 10T 4,725
0414-403 |\ e clutch bell with gear (10T) 1 (4.500)
oa1aa0a | WBrelfZ 5 5 F ~OUIIT . 4,725 70-90)1]
‘W-brg. clutch bell with gear (11T) (4,500) For 70-90
O4la-a3g | B3V A v T 2T PE—LT — 4 1 3¢ 4,200
- E3 wash control arm 1 set (4,000)
0414454 | Xt o ! (3:300)
od14465 | SSZINTG T ATH v . 2,730 M3X12CS, M3X3SSTf
S | SSZ-1V radius block (2.600) With M3X12CS and M3X3SS
SSZIVAS A K7 d v 2 2.835
0414-466 | 557 1V slide block ! (2.700)
ST 7 A7 — LP25 315
0414-467 | g dius arm P25 2 (300)
0414-472 | EX120°-135°ZX T v < 27 L— | 13C 15,750
EX 120° - 135° swash plate 1 set (15,000)
1,260
2500-047 | Brg. 912X@21X5ZZ 2 Ad5e0
Bre.7 > % = £ 912X16L 1.575
2500-048 | Bearing one-way 912X 16L 1 (1500)
1.260
2500-049 | Brg. 10X319X5ZZ 2 1°260)
1.260
2500-066 | Brg. g6X@19X6ZZ 2 Ad500
1,260
2500-073 | Brg. p4Xp8X3FZZ 2 A260)
M2 J v F 210
2505-001 | 5 oo 20 Goo)
210
2506-019 | FW ¢3Xg4.5X0.5T 10 500y
525
2506-029 | FW g6X38X0.3T 5 360
FW 010Xa18X1.5THEA IL 630
2506-045 | Ew ¢10Xp18X1.5T hardened ! (600)
615E ) > &7 105
2507-001 | G135 ring 10 (100
TAF = TFATE > 92X11.8 315
2509-009 | Grooved parallel pin 2X11.8 2 (300)
2513053 | 7> 7= A A¥—¥—< %7 FDH . 3,990 B Y 1 [ |
One-way starter shaft DH (3,800) For engine start
71 5 —3X5X4.1 315
2521-053 | Coflar 3X5X4.1 2 (300)
71 5 —3X8X7 315
2521-069 | Coflar 3X8X7 2 (300)
71 5 —4X5X4.5S 525
2521-084 | Collar 4X5X4.5S 2 (500)
71  —3X4X8.5F 525
2521-094 | g llar 3X4X8.5F 2 (500)
EXg5+: — L 1.050
2525-006 | EX 5pan 10 (1.000)
EX 05K — L& 1.050
2525-007 | EX @5 ball with stand 10 (1,000)
O J > 7 SS060 315
2529-008 | 5 _ting $SS060 3 (300)
ER v FRLF (B 315
2530-005 | piyot bolt (E) 2 (300)
v FAZ U2 —M3X5 315
2531-002 Set screw M3X5 10 (300)
v F A2 U 2 —MaxX4 315
2531-003 | got'screw M4X4 10 (300)
v FAZ YU 2 —M2X3 (L= 2 H) 315
2531-006 Set screw M2X3 (Uni-chrome) 10 (300)
F v v FAZ ) 2 —M3XS8 420
2532-002 | cup screw M3XS 10 (400)
¥x v ALY 2 —M3XI12 420
2532-004 Cap screw M3X12 10 (400)
Xy v FAZ ) 2 —M3XI5 420
2532-015 Cap screw M3X15 10 (400)
Fx v FAZ 1 2 —M4XI10 630
2532-021 | Ccyp screw MaX 10 10 (600)
Fx v TAZ ) 2 —M4AXI5 630
2532022 | op serew M4X 15 10 (600)
X v TAZ YU 2 —M2X6 840
2532-031 Cap screw M2X6 10 (800)
¥y v SAZ ) 2 —M2.6X12 420
2532-033 Cap screw M2.6X12 10 (400)
F v v TAZ ) 2 —M3X5 420
2532-034 | Cup screw M3X5 10 (400)
¥ x v FAZ U L —M2.6X6 420
2532-039 | Cap screw M2.6X6 10 (400)
F S € AM3X6 210
2538-002 | Countersunk screw M3X6 10 (200)
K& >R FM3X12 315
2539-010 | gy ion bolt M3X 12 2 (300)
K& AL R MaX14 315
2539-020 | Byron bolt M4X 14 2 (300

52




2525-007
2532-031

2530-005

2532031 | @ﬁ

2532-031 2525-007a/@.\ e S

I ‘ 2530-005

2525-007 2532031 .
2530-005 GO enr 08|
2532039/ T, 2521-061 0414-185 N 2 %/w
-/ oaan A T

2525-007

2506-009 ot
@ g \id 2532031 j\
i 2506-032

0414-4212 1 EFNFH A,
Not included in 0414-472.

0402-511

2505-006 2505-006

2532-031
2525-007 @ 9

2531-003 \" ”'
= X

2534-012

% 2521-098

S V7 By O
B
.// g

Z 4

2500-085

2532-003

2525-
925007 525 007

2532-031

2500-085
2506-009
2521-061 2532-039

2525-007
2532-031

2506-032
2506-021
2522-033 2500-085

2524-001

2522-006

2522-032

522:009  \ 5537028

53



* The prices in parentheses are the prices excluding consumption tax.

2~ FNo. 5 A | AUl %
Code No. Part Q'ty Price (Yen) Remarks
0202311 | SET VT AT — L AT~ : 525 SYTAEC I
SF radius arm stay (500) With radius pin
1L /Y —(B) 2,100
0404-628 | 1\ oe lever (B) 1 (2.000)
0414-182 | EXSWML /=25 — | 2,940 Brg fi
EX SWM lever stay (2,800) With bearing
EXSWML "—> % 7 | 1,050
0414-183 | EX SWM lever shaft ! (1.000)
EXSWM7H > F L/S— 2,940
0414-184 | Ex SWM front lever ! (2.800)
0414-185 | EXSWMIL T > LN — ) 3,360 Brg fi
EX SWM aileron lever (3,200) With bearing
oa1aa7y | EX120°-135°A7 v ¥ 27 L=} S 15,750
EX 120° - 135° swash plate 1 set (15,000)
1,260
2500-085 | Brg. $5X¢10X4FZZ 2 1'300)
M2 F v b 210
2505001 | M5 7 20 (300)
M3 FAHoF v K 210
2505-006 | i3 pvon nut 10 (200)
105
2506-009 | FW ¢2.6Xg7X0.5T 20 100)
2506-021 | FW ¢5Xg7X0.1T 5 (;%8)
315
2506-032 | FW ¢5X#7X0.4T 5 300)
7' —5X8X2.5 315
2521061 | copjar 5X8X2.5 2 (300)
71 5 —3X8X2 525 TA<A R T —
2521098 | oo p1ar 3X8X2 2 (500) | Alumite blue
FTw A ROy F M2X50 525
2522:006 | p 4t rod M2X50 3 (500)
FTw A ROy F M2XT0 525
2522-009 | A gjust rod M2X70 : (500)
FUw A ROy F M2XT5 525
2522-022 | Agjust rod M2X75 > (500)
FUw A ROy F M2X12 525
2522-028 | A djust rod M2X 12 3 (500)
FTw A ROy F M2X115 840
2522-031 | Agiust rod M2X115 > (800)
7w A 0y FM2X160 840
2522032 | A giust rod M2X160 3 (800)
FUw A R0y F M2X85 525
2522033 | Adiust rod M2X85 3 (500)
MOy FZy F 525
2524001 | 3 rod end 10 (500)
EX g5 K— b 1,050 CSyloe
2525006 | gy 85 ball . (1,000) CS sold separately
EX ¢5R — V& 1,050 CSHIE
2525-007 EX @5 ball with stand . (1,000) CS sold separately
YRy PRIV E (E) ¢ 5XTXM3 315
2530-005 | piyot bolt (E) g SXTXM3 2 (300)
Xy FAZ ) 2 —MiX4 315
2331003 | got serew M4X4 10 (300)
X v FAZ ) 2—M3XI0 420
2532003 | ap serew M3X10 10 (400)
X v A1) 2—M2X8 840
2532-028 | cp serew M2X8 . (800)
Xy AL 2 —M2X6 840
232-031 | 0y screw M2X6 . (800)
X v TAZ Y 1 —M2.6X6 420
2532-039 | cap screw M2.6X6 . (400)
59 €y 72271 2—M3X10 105
I Tapping screw M3X10 . (100)

54




2532-051

2532-038
2532-015

2505-019
2505-006
2506-010

2505-020

0414—284—%
2505-020
@

2532-002

2532-004 @
0414284 @ \ o ///"

0414-123(option) @ > i/a
\ ‘@’/}\/

2505-020

R 2532-004
/ 2505-020
s / W

1

0414-284

)
> g’a
3

2511-003
2511-020
7 12532-004

%

2505-020 @ £

2536-001

?414-1

option

0414-284 P ?é;}é}é% 3
2532-004
0414397

| 2532-053

__ 2
414,396 e 0414-399

Jj 2532004 2536-001
2506-004
2532-006 0414-293 0414-292
5532.002 0404-761

0404-764

0414-293

2532-004

Q

2532-038 2532:015
N 2523-021
2532-051 P X
e L
- \\
e Y
/’ L
o 0414-286 W
2505-019 2532-051 | 0402-639
22> |

2506-010

//
// -
~ 0414-285
//

0404-696

0414-286

R 2532051

2505-006

0402-639
.

55



* The prices in parentheses are the prices excluding consumption tax.

7~ FNo. i At | e %
Code No. Part Q'ty Price (Yen) Remarks
AFx vy R T F v v T¢8 315
0402-639 | i pipe cap g8 4 (300)
EXAX v bSA T 1,575 ¥ v v T
0404-696 | By xid pipe 2 (1.500) | With cap
HINYE T Fxy T 315
0404-761 Gasoline tank cap 1 (300)
FITRE 7 7T 4 b 1,260
0404-762 | Tunk weight for gasoline ! (1,200)
0404764 | 7V F 2= T03X06X2000 ) 840 2mi
Gasoline tube g3Xg6X2000 (800)
0414123 | ¥ X EYTHAA L IN-M3X345 N 525 SR X7 aY)
Cabin cross member M3X34.5 (500) Metal made (Option)
0414124 | ¥ X ETYTHARX L N-M3X43 N 525 SR X7 aY)
Cabin cross member M3X43 (500) Metal made (Option)
0414284 | XX EXTHARXN=F 5} 13X 735  IAF
Cabin cross member set 1 set (700) With screws
0414085 | B A BT IT AL TEY Assy 15X 2,835
Low height landing gear assembly 1 set (2,700)
O—N"A{ FA¥v F7v b 1,575
0414-286 | 1w height skid foot 2 (1.500)
0414207 | E3PERES > 7 (600cc) 1K 2,100
E3 fuel tank (600cc) 1 set (2,000)
0414203 | E3% ¥ 7 BRI A 15X 1,050
E3 fuel tank rubber cushion 1 set (1,000)
ELSO5A 1 v F 7L — b 525
0414-396 | £1'505 switch plate ! (500)
0414397 | ELSOS X1 ~7 >} 15X 840  IfF
ELS05 mechanical mount 1 set (800) With screws
0414399 | ELSOST—F 7L =L [ES 3,150 ENDZ T
ELSO05 servo frame 1 set (3,000) With screws
0414569 | ELS05 X4 > 71— LGTISHZI 15X 3,150 EAE]
ELSO05 main frame for GT15HZ 1 set (3,000) With screws
M3FAO>F vk 210
2505-006 | 13 pyvion nut 10 (200)
M2.6F AT F v b 315
2505019 | 13’6 nylon nut 10 (300)
M3F ATy b R E 315
2505020 | 13 pylon nut (thin type) 10 (300)
105
2506-004 | FW $3X¢8X0.5T 20 (100)
2506010 | FW ¢3Xg9XIT 20 (}8(5))
7 U AR v N—M3X26 525
2511-003 | 056 member M3X26 2 (500)
7 H AR v /N—M3X64 525
2511007 | Cross member M3X64 2 (500)
RNFAZ T A X 2 7N—M3X46 525
2511-020 Hexagon cross member M3X46 2 (500)
PP./Y 1 7¢3.5X¢4.5X 1100 420
2523-021 | pp pipe 335X 94.5X 1100 2 (400)
¥x v 7A7 1 2 —M3X8 420
2532002 | cap serew M3X8 10 (400)
¥xv v TA7 T 2 —M3X12 420
2532004 | 0y serew M3X12 10 (400)
¥ v v 7A7 1 2 —M3X20 420
2532006 | a5 serew M3X20 10 (400)
¥ ¥ v 7A7 2 —M3X15 420
2332015 | cap screw M3X15 10 (400)
¥ v v 7A7 1 2 —M3X18 420
2532038 | cap serew M3X18 10 (400)
¥ v v 7TA7 2 —M2.6X10 420
2332051 | g screw M2.6X10 10 (400)
¥ v v TAZ 1 2 —M3X32 420
2532053 | cap screw M3X32 10 (400)
¥ €T A7 2 —M3X8 105
2536-001 Tapping screw M3X8 10 (100)

56




2509-012

0414-163  0414-142

2507-001

0414_163‘wf 0414-141
(A7 4 N#liEto b

o
L ©—_ | 2506-005
S |
S ~_| 2500-051
5 [] ~] 0412-157

042147

2500-051

-

2539-015

2507-001

Seo00sa |- 2525-006

2506-029 @ Jg 2532-031
2505-020 2506-005
E\ 2532-030

2500-068

(M6 nut included with slide shaft)

2531-002

/ 2521-061

@ 0414-143

2509-015
2504-027

2506-021
0414-401

2506-004
2532-001

0414-165

0414-119

2506-021

‘ 0402-523
2500-068
‘ 2521-082

! 2509-015

0414-495 ;
7 b <>
2529-010 ~ fyy; 2532015
2506-021 2500-068  Cac i) 77)
2500-055 \ g ‘|g~*
7 2532028 \)‘,%I'g'
N

0414-494 2532-015

@
‘ 2505-007

2506-004

-
-

A satanss

2502001 .~ 0414-136
L
-
-
-

57



* The prices in parentheses are the prices excluding consumption tax.

= — FNo. % At | PURE it %
Code No. Part Q'ty Price (Yen) Remarks
0402.523 | SEBrg AL 7 —513 ) 420 N7 > 7 Rl58
- SF bearing holder g13 (400) Bearing is separately
0412-147 | SDT —VE Y FL/N—E > | 15X 1,050
SD tail pitch lever set 1 set (1,000)
F—LVE Y FLIN—F T — 525
0412-157 Tail pitch lever collar 1 (500)
0414118 | 27 F—FVIXTE 1 735 o — )L E )
- Counter gear shaft (700) With roll pin
0414-119 | Z V7 — U —18T 1 630 O — L ¥
Tail pulley 18T (600) With roll pin
0414-135 F ¥ —H—R~<w bk 1 1,050 I~ FF
Rudder servo mount (1,000) ‘With screws
0414-136 | 27— T~ FH—)LH >y F g5L=730 13X 1,260 FEa-
B Rudder control rod ¢5 L=730 1 set (1,200) Assembled
od1a1z7 | 2 I FH—LFTAT 150 525 O
Rudder control guide 1 set (500) With screws
F—LEYFSL— FFA 525
0414-141 Tail pitch plate boss ! (500)
0414142 | ZVEYFU T EY R 13K 525 T—NLEYFTL— T, FATE AT &
- Tail pitch link set 1 set (500) With tail pitch plate, parallel pin
0414143 | Z VT X TR ] 735 H— )L E A
Tail shaft (700) With roll pin
0414144 | T T =T ¥ T IFE 1 1,260 AL
- Tail pulley with shaft (1,200) Assembled
0414-146 | /NAT — VT — L5 1 TL=805 1 1,575
Octagonal tail boom pipe L=805 (1,500)
oa14-163 | 2.7 A Nl 1 420 M6 v |k ERIA
Slide shaft (400) ‘With M6 nut shin type
WHRT — L7 L — F L=92 525
0414-165 | & mmetrical tail blade L=92 2 (500
0414-400 | 27 ¥ ¥ —F VT =T~ FI8T 13X 1.890
Counter gear pulley set 18T 1 set (1,800)
0414401 | ELS057 =)L ="y } % — AR/L 15C 1,050
ELSOS tail unit case R/L 1 set (1,000)
0414-494 | D37 — V7L — FARILF—+t v b AB%52 1,260
B D3 tail blade holder set A, B each 2 (1,200)
D37 — LNy T 7 1,260
0414-495 | B3 4ail housing 1 (1,200
2500-051 | Brg. g4Xg8X3ZZ 2 (17300)
1,260
2500-054 | Brg. 96X¢10X3ZZ 2 (1,200
1,260
2500-055 | Brg. 5X10X4 ZZ 2 (1,200
2500-068 | Brg. p5X¢13X4ZZ 2 ({ %88)
BRG. 5X10X4H A74} 1,680
2500-082 | BRG. 5X10X4H thrust 2 (1.600)
% 1 2 > Z~JL | 60S3M1800 1,890
2504-027 | Timing belt 60S3M1800 1 (1.800)
M4F A >F vk 210
2505-007 | N4 nylon nut 10 (200
M3F Ay b ER R 315
2505-020 M3 nylon nut (thin type) 10 (300)
2506-004 | FW p3X@8X0.5T 20 (1]88)
2506-005 | FW g4Xg6X0.5T 10 (}88)
2506-021 | FW ¢5X¢7X0.1T 5 (1(2)8)
2506-029 | FW p6Xp8X0.3T 5 (2(2)(5))
2506-032 | FW ¢5X@¢7X0.4T 5 (i(l)g)
E-U > Zgl5 105
2507-001 | g ring g1.5 10 (100)
I AT E 2 2X11.6 315
2509012 | G 00ved parallel pin 2X11.6 2 (300)
O — L ¥ > g2X5 525
2509-014 | 411 pin g2X5 10 (500)
H— LY o g2X12 525
2509-015 | poli pin 2X12 10 (500)
7 5 —5X8X2.5 315
2521061 | cgljar 5X8X2.5 2 (300)
71 Z —6X7X3 525
2521079 | collar 6X7X3 2 (500)
715 —5X6.5X14 525
2521-082 | collar 5X6.5X14 2 (500)
7T X A FH v FM2X16 525
2522-001 | A giust rod M2X16 5 (500)
EX g5 — )L 1,050
2525-006 | Ex 5 pall 10 (1.000)
EX 95K — L &) 1,050
2525-007 | EX 45 ball with stand 10 (1.000)
O > Z'SS050 315
2529010 | o _fine $S050 5 (300)
v N X7 1) 2 —M3X5 315
2531-002 | gt screw M3X5 10 (300)
F v v S A7 2 —M3X6 420
2532-001 Cap screw M3X6 10 (400)
Fx v FA 7 2 —M3X16 420
2532-005 Cap screw M3X16 10 (400)
XX v TA 7 2 —M3XI15 420
2532015 | cap screw M3X15 10 (400)
F v v T A2 2 —M2X8 840
2532-028 Cap screw M2X8 10 (800)
Fx v FA 7 2 —M2.6X8 840
2532-030 Cap screw M2.6X8 10 (800)
F v v TA 7 2 —M2X6 840
2532-031 | cap serew M2X6 - 10 (800)
YO ETT AT ) 2 —M2.6X122 105
2534-006 | 1 0hing screw M2.6X12 No.2 type 10 (100)
¥y BT AT 2 —M3X12 2 1 210
2534-014 Tapping screw M3X12 No.2 type 10 (200)
2537002 7 v EC 7 A7 T 2 —M2.6X16 10 525
B Tapping screw with washer M2.6X16 (500)
A4 FE > M3X6.3 525
2539015 | Guide pin M3X6.3 2 (500)

58




woferneve

van
Sper Ferformance S

D20t Pisain o O 10882

0414-406

0414-405

FEZITNRE

[RT/F]
Frildl @

A ol

N 0414-174 (option)

2532-012

0414-149

2505-006
2532-015

0412-166
2506-010

s
®

2534013

-
/’/ =

-

|
0414-148 |
|



* The prices in parentheses are the prices excluding consumption tax.

BlAMT%

I — FNo. AE A o liES
Code No. Part Q'ty (Efﬂﬂ?ééﬁq Remarks
ER AN A2 VN 420
0412-166 Damper rubber for cabin 4 (400)
FrE v 3,675 7Y N— TN
0414-147 | cupin 1 (3.500) | With damper rubber
Frv /- 1,050
0414-148 | yi dshield 1 (1.000)
0414-149 | EBHRE Y b 15X 1,575 A
Tail stabilize set 1 set (1,500) With screws
KERFENYF [N 525
0414-150 | Horizontal fin band 1 set (500)
Freya WCT 71 — )L 135 2,625
0414-173 | grola WC decal 1 set (2.500)
0414.174 | Freya H I =V 130 2,625 TTvav
B Freya logo decal 1 set (2,500) Option
Freya WCT 71 — )V (BEH) 2,100
0414-208 | go9a WC decal for tail stabilizer 1 (2.000)
EAGLE37 /1 — )b 3,675 FTa v
0414-333 | EAGLE3 decal 1 (3.500) | Option
0414334 | EAGLE37 7 =L (B3 | 2,730 FTa v
EAGLES3 decal (for tail stabilizer) (2,600) Option
041440 | ELS0S7 =7 =L T L =A%y FL=560 [N 1,575
B ELSO05 tail boom brace set L=560 1 set (1,500)
0414405 | FREYAEVOT 7 — b 15 3,150
FREYA EVO decal 1 set (3,000)
0414.406 | FREYAEVOT 7 — L (RH) | 1,575
B FREYA EVO decal for tail stabilizer (1,500)
M3FABarF vk 210
2505-006 | V3 pvion nut 10 (200)
M2.6F v F 210
2505-013 | e nut 20 (200)
105
2506-010 | FW ¢3X@9X1T 20 (100)
F v v T A7 1 —M3X8 420
2532002 | o serew M3X8 10 (400)
Fx v TA7 ) 2 —M3X35 420
2332012 | oy serew M3X35 10 (400)
Fx v TA7 ) 2 —M3X15 420
2332015 | cap serew M3X15 10 (400)
Fx v TA7 ) 2 —M2.6X15 840
2532049 | Cap serew M2.6X15 10 (800)
2534013 | 2V EYT AT 2 —M26X62 0 R TR 10 210
Tapping screw M2.6X6 No.2 type truss (200)

7

Pe—

= i
*
Qo

_

0414-333 (option)

0414-334 (option)

60




MEMO

61




MEMO

62




‘ EOM—#RRE%t HIRO30 UMNED

3-3-1 SAKURAGAOKA, FUCHU-SHI,
LERRRMENES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
HIROB30 TEL:(0847)40-0088(%) FAX:47-6108  TEL:81-847-40-0088 FAX :81-847-47-8902

A\ iEE Note

OREOABTND—EE 3B CEHH T 5 ERBELESATVET,

QFRBOABICOVTE., RFELLICERT S e HNET,

QAREOABICDOVWTALEHL TSN ETH, A—ZFRELRPRY . THh G EHRM
EOZENHNELLES, T—MLLEIVETELISBVWVWAELET,

@ERUABERIDVTROBILPPHLTEREEVPRETOT, TTHRLLEE L,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,

however, be any oversights, mistakes or omissions that come to your attention, please inform T o o
oo Fri24%12R MhR3EFT

®ltem 3 not withstanding, we cannot be responsible for events related to the operation of your First printing December 2012
model.

HT



